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TEST REPORT CERTIFICATION

Applicant INVENTEC BESTA CO., LTD.
Manufacturer BESTA (KUNSHAN) CO., LTD.
EUT Description Electronic Dictionary
(A) MODEL NO. CD-918
(B) SERIAL NO. N/A
(C) BRAND BESTA

(D) POWER SUPPLY (1)DC 5V (Via Power Supply)
(2)DC 3.7V (Via Battery)

(E) TEST VOLTAGE (1)AC 120V/60Hz

(Via PC System or Notebook PC)
(2)AC 120V/60Hz

(Via Switching Power Supply)
(3)DC 3.7V (Via Battery)

Measurement Procedure Used:

FCC RULES AND REGULATIONS PART 15 SUBPART C, Oct. 2010
AND ANSI C63.4/2003

(FCC CFR 47 Part 15C, §15.205, §15.207, §15.209 and §15.247)
The device described above was tested by AUDIX Technology Corporation to determine the

maximum emission levels emanating from the device. The maximum emission levels were
compared to the FCC Part 15 subpart C limits.

The measurement results are contained in this test report and AUDIX Technology
Corporation is assumed full responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT to be technically compliant with the FCC
official limits.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of AUDIX Technology Corporation.

Date of Test :  Nov. 04 w}Dcc. 20,2011 Date of Report :  Dec. 21, 2011

N7
Producer : i % \

(Nita Lee/Administrator)

' A
Signatory: 2’ i CAQLV\DI/

(Ben ChengManager}q
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Description

Model Number

FCCID

NCC No.

Brand

Applicant

Manufacturer

Fundamental Range

Channel Number

Modulation &
Working Frequency

Antenna Gain

LCD Panel (5.0”)

Lithium Battery

Electronic Dictionary
(Within Wireless LAN Module: AW-NH387L)

CD-918

U60CAO017

CCABI1LP5130TO

BESTA

INVENTEC BESTA CO., LTD.
10FL., No.36, Lane 513, Rui Guang Road, Nei
Hu Dist., Taipei 114, Taiwan

BESTA (KUNSHAN) CO., LTD.

No.45, Wai He Jing Road, Block B, Kunshan
Free Trade Zone, Kunshan, Jiang Su Province
China

2400MHz ~ 2483.5MHz (802.11b/g/n)

802.11b/g/n-HT20: 11 Channel
802.11n-HT40: 7 Channel

802.11b: 2412-2462(MHz), DSSS

802.11g: 2412-2462(MHz), OFDM
802.11n-HT20: 2412-2462(MHz), OFDM
802.11n-HT40: 2422-2452(MHz), OFDM (SISO)

-2.96dBi

CHIMEI INNOLUX DISPLAY
CORPORATION, M/N: EJOSONA-01D

KAYO, M/N: KPL 2867120- 2500mAh
3.7Vdc, 2500mAh

AUDIX Technology Corporation Report No. EM-F1001055



USB Cable

Earphone

Switching Power Supply
(2Pin)

Date of Receipt of Sample
Date of Test

Antenna Information

FCC ID. U6OCAQ017 Page 6 of 132

Shielded, Detachable, 0.9m, Bonded a ferrite core +
Shielded, Undetachable, 1.0m

Non-Shielded, Detachable, 1.0m

Something High Electric (Xiamen) Co., Ltd.
M/N: P12USB050200 US

Input: AC 100-240V~, 50/60Hz, 0.3A
Output: DC 5.0V, 2.0A

Nov. 03, 2011

Nov. 04 ~ Dec. 20, 2011

Antenna Part Antenna Peak Gain W/ Cable loss (dBi)
Manufacture : .
Number Type Frequency (MHz) | Max Gain (dBi)
2400 -3.21dBi (peak)
2410 -3.28dBi (peak)
2420 -3.26dBi (peak)
2430 -3.28dBi (peak)
BESTA Speed PCB 2440 -3.21dBi (peak)
CAO017 Tecl?nology Antenna 2450 -3.16dBi (peak)
2460 -3.13dBi (peak)
2470 -3.02dBi (peak)
2480 -3.04dBi (peak)
2490 -3.01dBi (peak)
2500 -2.96dBi (peak)

AUDIX Technology Corporation Report No. EM-F1001055
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Data Rate Relative to Output Power

802.11b
Channel Modulation D&T;;:; ¢ ?EBW;S
1 BPSK 1 17.63
1 BPSK 2 17.61
1 QPSK 5.5 17.60
1 QPSK 11 17.61
802.11g
. Date Rate Power
Channel Modulation (Mbps) (dBm)
1 BPSK 6 21.16
1 BPSK 9 21.13
1 QPSK 12 21.13
1 QPSK 18 21.12
1 16-QAM 24 21.11
1 16-QAM 36 21.12
1 64-QAM 48 21.11
1 64-QAM 54 21.10
802.11n-HT20 802.11n-HT40
Channel |Modulation nglebl;:)t ¢ ?(;)];V;; Channel |Modulation D(tll\t;blss; © f(;)Bwrrel;
| BPSK 6.5 20.34 3 BPSK 6.5 20.85
1 QPSK 13 20.30 3 QPSK 13 20.82
1 QPSK 19.5 20.31 3 QPSK 19.5 20.81
1 16-QAM 26 20.32 3 16-QAM 26 20.80
1 16-QAM 39 20.28 3 16-QAM 39 20.79
1 64-QAM 52 20.29 3 64-QAM 52 20.80
1 64-QAM 58.6 20.30 3 64-QAM 58.6 20.83
1 64-QAM 65 20.32 3 64-QAM 65 20.83
Test Configuration for Each Test Item
802.11b 802.11g | 802.11n-HT20 | 802.11n-HT40
Test Item
Data Rate for Test (Mbps)
26dB Bandwidth 1 6 6.5 6.5
Emission Limitations 1 6 6.5 6.5
Maximum peak
output pogfer ! 6 6.5 &
Power spectral
densfi’ty 1 6 6.5 6.5
PEeilguli‘s’ng flr 1 6 6.5 6.5
Frequency Stability 1 6 6.5 6.5

AUDIX Technology Corporation Report No. EM-F1001055
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1.2.Tested Supporting System Details

1.2.1.PC SYSTEM

Model Number MT-M 7611-PV2

Serial Number R82RT31

FCCID By DoC

BSMI ID R33B65

Manufacturer LENOVO

Power Cord Non-Shielded, Detachable, 1.8m

1.2.2.LCD MONITOR

Model Number HSG1176

Serial Number N/A

FCCID By DoC

BSMI ID R31247

Manufacturer HannStar Display Corp.

D-Sub Cable Shielded, Detachable, 1.8m
Bonded two ferrite cores

Power Cord Non-Shielded, Detachable, 1.8m

1.2.3.USB KEYBOARD

Model Number KU-0225

Serial Number 0904483

FCCID By Doc

BSMI ID R31310

Manufacturer LENOVO (Brand: LENOVO)
Data Cable Shielded, Undetachable, 1.8m

1.2.4.USB MOUSE

Model Number MO28UOL

Serial Number 4408467

FCCID By DoC

BSMI ID R41108

Manufacturer LENOVO

Data Cable Shielded, Undetachable, 1.8m

1.2.5.DOT MATRIX PRINTER

Model Number KX-P2135

Serial Number 8DMCNCO02144

FCCID ACJ5Z6KX-P2135

BSMI ID 3872A371

Manufacturer Matsushita (Brand: Panasonic)
Data Cable Shielded, Detachable, 1.5m
Power Cord Non-Shielded, Detachable, 1.8m

AUDIX Technology Corporation

Report No. EM-F1001055



1.2.6.USB 2.0 STORAGE MEDIA

Model Number
Serial Number
FCCID

BSMI ID
Manufacturer
USB Cable

FCC ID. U6OCAQ017

USM128U2

N/A

By DoC

D33021

SONY

Shielded, Detachable, 1.5m

1.2.7.MINI SD CARD (INSTALL IN EUT)

Model Number
Serial Number
Capacity

1.2.8. TV (LINK TO EUT)

Model Number
Serial Number
FCCID

BSMI ID
Manufacturer
HDMI Cable
Power Cord

1.2.9.POWER SOCKET

Model Number
Serial Number
Manufacturer
Power Cord

E408G1138
N/A
8GB

221L.V2500-DA

N/A

By DoC

R3A062

LG

Shielded, Detachable, 1.0m
Non-Shielded, Detachable, 1.8m

N/A

N/A

TOKIN

Non-Shielded, Undetachable, 1.0m

AUDIX Technology Corporation

Page 9 of 132
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1.3.Description of Test Facility

Name of Firm AUDIX Technology Corporation
EMC Department
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

Test Site No. 5 Shielded Room
(C5/Semi-AC) No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

Semi-Anechoic Chamber
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

May 14, 2009 Renewal on
Federal Communication Commission
Registration Number: 90993

NVLAP Lab. Code 200077-0

TAF Accreditation No 1724

1.4.Measurement Uncertainty

Test Item Frequency Range Uncertainty (dB)
Conduction Test 150kHz~30MHz +1.73dB
30MHz~300MHz +2.91dB
Radiation Test 300MHz~1000MHz +2.94dB
(Distance: 3m)
Above 1GHz +5.02dB

Remark : Uncertainty = kuc(y)

Test Item Uncertainty
6dB Bandwidth + 1kHz
Maximum peak Output power +0.52dBm
Emission Limitations +0.13dB
Band Edges +0.13dB
Power spectral Density +0.33dB

AUDIX Technology Corporation Report No. EM-F1001055
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2. POWERLINE CONDUCTED EMISSION MEASUREMENT

2.1. Test Equipment

The following test equipment were used during the power line conducted
measurement: (No. 5 Shielded Room)

Item Type Manufacturer Model No. | Serial No. Last Cal. Next Cal.
1. |Test Receiver R &S ESCS30 100039 Jun. 23, 11’ | Jun. 22, 12°
2. |AAM.N. R&S ENV4200 100003 Jun. 09, 11° | Jun. 08, 12’
3. |L.LLS.N. Kyoritsu KNW-407 | 8-1539-2 | Oct. 19,11’ | Oct. 18, 12’
2.2. Block Diagram of Test Setup
2.2.1. Test Voltage: AC 120V/60Hz (Via PC System)
Electronic Dictionary
AC POWER (EUT) D CARD
SOURCE — TRANSFORMER — ‘ L.ILS.N. #1 SDC
TEST RECEIVER * ‘
| VSB CABLE ‘ EARPHONE*
PERSONAL
PRINTER USB MOUSE| | MONITOR | | PRINTER || KEYBOARD | | TV
STORAGE
MEDIA
—— : DATA CABLE
% LLS.N. #2
— : POWER CABLE 50Q TERMINATOR

Il : FERRITE CORE

*EUT

AUDIX Technology Corporation

Report No. EM-F1001055
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2.2.2. Test Voltage: AC 120V/60Hz (Via Switching Power Supply)

ACPOWER __,[ TRANSFORMER — L.LSN.#l
SOURCE ‘
TEST RECEIVER |
POWER it
| SOCKET Electronic Dictionary
PERSONAL ' (EUT)
COMPUTER
|
PRINTER
— : SIGNAL LINE : SWITCHING POWER SUPPLY
—— : POWER LINE

W :FETTITE CORE

2.3.Conducted Emission Limits (§15.207)

Frequency Maximum RF Line Voltage
Quasi-Peak Level | Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~46 dBuV
500kHz ~ 5SMHz 56 dBuVv 46 dBuV
5MHz ~ 30MHz 60 dBuV 50 dBuV

Remark].: If the average limit is met when using a Quasi-Peak detector, the
EUT shall be deemed to meet both limits and measurement with
the average detector is unnecessary.

2.: The lower limit applies at the band edges.

2.4.0perating Condition of EUT

2.4.1. Setup the EUT and simulator as shown on 2.2.
2.4.2. To turn on the power of all equipment.

2.4.3. The Electronic Dictionary (EUT) upload/downloaded data into/from the PC
system via the USB cable.

2.4.4. The other peripheral devices were driven and operated in turn during all
testing.

AUDIX Technology Corporation Report No. EM-F1001055
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2.5.Test Procedure

The EUT was placed on the table which was above the ground by 80cm and power
cord was connected to the AC mains through an Artificial Mains Network (A.M.N.).
The other peripheral devices power cord connected to the power mains through a line
impedance stabilization network (L.I.S.N.). This provided a 50 ohm coupling
impedance for the measuring equipment. (Please refer to the block diagram of the
test setup and photographs.)

Both sides of A.C. line were checked for maximum conducted interference. In order
to find the maximum emission, the relative positions of equipment and all of the
interface cables were changed according to FCC ANSI C63.4-2003 during conducted
measurement.

The bandwidth of the R&S Test Receiver ESCS30 was set at 9kHz.

The frequency range from 150kHz to 30MHz was pre-scanned with a peak detector.

All the readings of measurements were with the Quasi-Peak detector and Average
detector. (Remark: If the Average limit is met when using a Quasi-Peak detector, the
Average detector is unnecessary)

2.6.Conducted Emission Measurement Results

PASSED.
All emissions not reported below are too low against the prescribed limits.

The EUT with following test modes was measured during the conducted emission
measurement and all the test results are listed in next pages.

EUT Electronic Dictionary M/N CD-918
Test Date Nov. 04,2011  Temperature 24 Humidity 50%

The details of test modes and reference test data are as follows

) Reference Test Data No.
No. Test Voltage Operation of EUT -
Neutral Line

AC 120V/60Hz .

1. (Via PC System) Link PC #2 #1
AC 120V/60Hz

2. (Via Switching Power Charge #20 #19

Supply)

AUDIX Technology Corporation Report No. EM-F1001055
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AUDEL TECHHOLOGY Corp.  EMC Laboratory
Mo 53-11, Tin-fu Tsury, Lin-kou Hsiang, Taiped
County, Taiwan F.O.C. Post Code24443
Tel+286-2-260921 33 Fax+284-2- 26099303
Emailemeodandiech com

D'ﬂt'ﬂ:LE | (dBUV)
evel (aeu
80

File: D;test-data'Report EM100'CTM 11 ReocC1M 11 11032-CLEME {1 16

ate: 20111-11-04

\ FCC 15C
|
\ CLASS B (AV)
|
40 14
4
L 2
0
0.15 0.5 2 5 10 20 30
Frequency (MHz)
Site HO.5 Shielded Room Data : 2
Condition ENYV 4200 Fhase : NEUTRAL
Limit FoC 15 ¢
Env. / Ins. 24+2/50% ESCS 30 (039) Engineer: Jasper Hong
EUT 1 CD-918
Power Rating : 120Vac / 60Hz
Test Mode LINE PC
CLAME Cable Emission
Freqg Factor Loss PReading Level Limits Margin Remark
(MHz (dB) (dB}  (dBpW) (ABpI) {ABpiT) (dB)
1 0.z201 10.00 a.zo Z28.10 38.30 53.58 Z5.28 QF
2 0.z01 10.00 0.zo Z26.45 J6.65 53.58 16,23 AVERAGE
&) 0.&614 9.86 0.zo z8. %6 32.02 5&.00 16.28 )=
4 O0.6l14 9.86 a.zo 23.24 33.30 45.00 12.70 AVERAGE
) 0.817 9.83 0.zo 26,77 36.80 5&.00 12.20 QP
) o.817 9.83 a.zo Z2B.23 36.286 45.00 9,74 AVERLGE
7 3.278 9.80 0.40 24.59 34.79 5&.00 21.21 QF
g 3.276 9.80 0.40 21.87 3Z.07 4,00 13.53 AVERAGE
9 11.257 10.00 a.7o Z26.72 37.42 s0.00 Z2Z2.58 QF
10 11.z57 10.00 a.7o 21.24 31.24 50.00 18.06& AVERAGE
11 1%2.58Z2 10.00 a.7o ZB. 63 37.33 s0.00 ZZ.87 QF
12 12.58Z2 10.00 a.7o 18.45 29.15 50.00 Z0.85 AVERAGE
Femarks: l1.Emission Level= AMN Factor + Cabhle Loss + Reading.

.If the average limit is met when using a gquasi-peak detector

,the EUT shall ke deemed to meet both limits and measurement
with awverage detector is unnecessary.

AUDIX Technology Corporation Report No. EM-F1001055
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AUDIE TECHHOLOGY Corp.  EMC Laboratory
Mo 33-11, Tin-fu Tsun, Lin-kou Heiang, Taiped
County, Taivwan R.O.C. Post Code24443
Tel+386-2-26002133 Fax+856-2-26009303

Email:emci@audidech.com
Data: 1 File: D:test-data' Report EM100CIM 11 oo C1IM1111032-CLEMI (1 16
20 Level (dBuv) ate: 2011-11-04
\ FCO15C
|
\ CLASS B (AV)
|
40 i -
a &
'l
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
gite No.5 ghielded Room Data 1
Condition ENYV 4200 Fhase LINE
Limit Foo 15 ¢
Env. / Ins. 24+2/50% ESCS 30 (033) Engineer: Jasper Hong
EUT CD-218
FPower Rating 1z0Vac= / &0H=z
Test Mode LINE P
CLAMEP  Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MH=z) [dE) (dE) [dBEpu) [dBEpu) [dBEpu) (dE)
1 0.204 i0.00 0.z20 24.12 34.3% 63.45 29.13 )=
z2 0.204 i0.00 0.20 £23.51 33.71 53.45 12.74 AVERAGE
&) 0.614 9.88 0.z20 28.789 38.85 56.00 17.15 )=
4 0.614 9.86 0.2z0 23.87 33.93 45.00 1z.07 AVERAGE
& 1.228 9.80 0.40 £25.80 36.00 56.00 Z0.00 oF
5 1.229 9.80 0.40 Z4.46 34,686 45.00 11.34 AVERAGE
7 4,09z 9.80 0. a0 25.15 35.355 56.00 20.45 QP
g 4,09z 9.80 0. &0 23.36 33.96 45.00 1Z.04 AVERAGE
9 5.11zZ 9.82 0. a0 18.43 Z28.85 ae0.00 31.15 QF
10 5.11zZ 9.8Z2 0. &0 13.57 23.989 50.00 Z6.01 AVERAGE
11 11.Z5% 9.90 o.70 23.65 34.25 e0.00 25.75 QF
12 11.Z5% 9.50 o.70 Z0.30 30. 90 50.00 12.10 AVERAGE
Remarks: 1.Emission Level= AMN Factor + Cable Loss + Reading.
2.If the average limit is met when using a gquasi-peak detector

,the EUT shall ke deemed to meet both limits and measurement

with average detector 1z unnecessary.

AUDIX Technology Corporation
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@ AUDEL TECHHOLOGY Corp.  EMC Laboratory
A U D IX Mo 53-11, Tin-fu Tsury, Lin-kou Hsiang, Taiped
County, Taiwan F.O.C. Post Code24443

Tel+886-2-26092133 Fax+826-2-26099303

Emglema@audigech com. ..
Data: 20 File: D:test-data'Report EM100CTMA 11 1:000C TM1111032-C.EMI {206
a0 Level (dBuVv) ate: 2011-11-09
\ FCQ 15C
|
CLASS B (AV)
0 |
45
] 1
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : NO.5 Shielded Room Data : 20
Condition : ENV 4200 Phase : NEUTRAT
Limit : FCo 15 ¢
Env. / In=. : Z4*C/50% ESCE 30 (039) Engineer: Jasper Hong
EUT : CD-918
Power Rating : 120Vac / 60H=z
Test Mode : Charging
CLAMEP  Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=) =0=h] [dB) [dBpiT) (ABRW) [dBpiT) (dBE)
1 0.180 10.05 0.z20 39.07 43,3& 54,50 15.18 QP
2 0.180 10.05 0.2z0 Z0.07 30.3Z2 54.50 Z4.18 AVERAGE
5 0.201 i0.00 0.20 31.54 41.74 53.58 21.84 QF
4 o.z01 10,00 o.zo 23.1a 33.36 53.58 20.22 AVERAGE
) 0.279 9.97 0.20 Z26.35 7.1z 60.85 23.73 QF
& 0.278%8 9.97 0.z20 14.30 zZ4.47 50.85 26.38 AVERAGE
7 0.514 9.886 0.2z0 33.39 43.45 56.00 1Z.55 QF
g 0.614 9.88 0.20 28.35 38.41 46.00 7.59 AVERAGE
9 Z.854 2.80 0.40 2Z.31 3Z.51 S5e.00 £3.49 QF
10 Z.854 9.80 0. 40 13.86 Z4.086 45.00 Z21.24 AVERAGE
11 2.623 9.85 0. a0 £21.0% 31.54 s0.00 Z28.46 )=
12 5.623 9.85 0. &0 15.13 Z5.58 50.00 24 .42 AVERAGE

Femarks: l1.Emission Level= AMN Factor + Cabhle Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
,the EUT shall ke deemed to meet both limits and measurement
with awverage detector is unnecessary.

AUDIX Technology Corporation Report No. EM-F1001055
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@ AUDEL TECHHOLOGY Corp.  EMC Laboratory
A U D IX Mo 53-11, Tin-fu Tsury, Lin-kou Hsiang, Taiped
County, Taiwan F.O.C. Post Code24443

Tel+EEA-L-2A002133 Faw+EE4-2-26099303
Emailethoi@audixtech comm

Data: 19 File: D:'test-data'Report EM100'/CTMA 11 oo C1M1111032-C.EMI {206

a0 Lewvel ((ABuv) ate: 2011-11-09

\ FCC 15C
|
\ CLASS B (AV)
1

00.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : N.5 Shielded Room Data : 19
Condition : ENV 4200 Phase : LINE
Limit : FCC 15 ¢
Env. / In=. : Z4*C/50% ESCE 30 (039) Engineer: Jasper Hong
EUT : CD-918
Power Rating : 1E0Vac / &0H=z
Test Mode : Charging
CLAMEP  Cable Emission
Freq. Factor Loss Reading Level Limits Margin HRemark
(MH=z) [dE) (dE) [dBEpu) [dBEpu) [dBEpu) (dE)
1 0.120 10.05 0.z20 34.37 45,22 54,02 158.80 )=
2 0.120 10.05 0.2z0 18.25 Z8.50 54.0% Z5.52 AVERAGE
&) 0.478% 9.88 0.z20 23.42 33.31 56.36 2z.86 )=
4 0.4792 9.88 0.2z0 14.87 24.76 45.36 Z1.81 AVERAGE
5 0.647 9.88 0.20 Z25.88 35.94 5&.00 Z20.07 QF
& 0.e47 9.86 o.zo 14.17 Z4.,z23 4,00 £1.78 AVERAGE
7 3.454 9.80 0. 40 27.35 38.15 5&.00 17.85 QF
=] 3.454 9.80 0.40 le.42 Z6.62 45.00 19.38 AVERAGE
2 4,384 9.81 0. &0 27,92 38.33 56.00 17.687 QF
10 4,384 9.81 0. a0 1%2.12 29.53 45.00 16.47 AVERAGE
11 5.744 9.83 0. &0 Z7.58 38.01 s0.00 21.99 QF
1z 5.744 9.83 0. a0 17.75 Zg.18 50.00 21.82 AVERAGE

Femarks: l1.Emission Level= AMN Factor + Cabhle Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
,the BUT shall ke deemed to meet bhoth limits and measurement
with awverage detector is unnecessary.

AUDIX Technology Corporation Report No. EM-F1001055
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3. RADIATED EMISSION MEASUREMENT

3.1. Test Equipment

Page 18 of 132

The following test equipment was used during the radiated emission measurement:

3.1.1. For Frequency Range 30MHz~1000MHz (at Semi-Anechoic Chamber)

[tem Type Manufacturer| Model No. | Serial No. | LastCal. | Next Cal.
1. [Spectrum Analyzer Agilent E4446A |US44300366|Aug. 04, 11’ | Aug. 03, 12’
2. |Test Receiver R&S ESCS30 100265 |Aug. 25,11’ |Aug. 24, 12°
3. [Amplifier HP 8447D  |2944A06305| Feb. 10, 11° | Feb. 09, 12°
4. |Log Periodic UHALP , ,

Antenna Schwarzbeck 9108-A 0810 Mar. 08, 11’ |Mar. 07, 12
5. |Biconical Antenna CHASE VBA6106A 1264 Mar. 08, 11’ |Mar. 07, 12°
3.1.2. For Frequency Above 1GHz (at Semi-Anechoic Chamber)

Item Type Manufacturer| Model No. | Serial No. Last Cal. Next Cal.
1. [Spectrum Analyzer Agilent E4446A |US44300366| Aug. 04, 11° | Aug. 03, 12°
2. |Test Receiver R&S ESCS30 100338 Jul. 12, 117 | Jul. 11, 12°
3. [Amplifier HP 8449B  [3008A00529| Dec. 10, 10’ | Dec. 09, 11°
4. |Horn Antenna EMCO 3115 9112-3775 |May 09, 11° | May 08, 12’
5. |Horn Antenna EMCO 3116 2653 Oct. 07,11’ | Oct. 06, 12’
6. |2.4GHz Notch pwr  [EWTI007 50 I pec. 05, 10" | Dec. 04, 11°

Filter 0-R1
7. |3.5GHz High Pass HP 84300-80038 005 Jan. 05, 11° | Jan. 04, 12’
Filter
3.2. Block Diagram of Test Setup
3.2.1. Test Voltage: AC 120V/60Hz (Via Notebook PC)
— : SIGNAL LINE
ACPOWER «— NOTEBOOK PC * EUT
SOURCE —— : POWER LINE
USB CABLE™

mm : FETTITE CORE

Electronic Dictionary

(EUT)

AUDIX Technology Corporation

Report No. EM-F1001055
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3.2.2. Test Voltage: AC 120V/60Hz (Via Switching Power Supply)

SOCKET Electronic Dicti
KET ectronic pictionar
ACPOWER o 0K 1 (EUT) Y
SOURCE
— : SIGNAL LINE
: SWITCHING POWER SUPPLY
—— : POWER LINE
* EUT

mm : FETTITE CORE

3.2.3. Test Voltage: DC 3.7V (Via Battery)

Electronic Dictionary
(EUT)

3.2.4. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000MHz

ANTENNA TOWER

l i l |- ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3 METERS EUT
0.8 m
TURN TABLE
GROUND PLANE
| TEST EQUIPMENT

AUDIX Technology Corporation Report No. EM-F1001055
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3.2.5. Semi-Anechoic Chamber (3m) Setup Diagram for above 1GHz

ANTENNA TOWER
[Iil ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
EUT
3 METERS
0.8 m
TURN TABLE
GROUND PLANE
— TEST EQUIPMENT
3.3.Radiated Emission Limits (§15.209)
FREQUENCY DISTANCE FIELD STRENGTHS LIMITS
MHz Meters uV/m dBpV/m
30 ~ 88 3 100 40.0
88 ~216 3 150 43.5
216 ~ 960 3 200 46.0
Above 960 3 500 54.0
Above 1000 3 74.0 dBuV/m (Peak)
54.0 dBuV/m (Average)

Remark (1) Emission level (dBuV/m) =20 log Emission level (uV/m)

(2) The tighter limit applies at the edge between two frequency bands.

(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device or
system.

(4) The limits in this table are based on CFR 47 Part 15.205(a)(b) and Part
15.209 (a).

(5) The over 1GHz limit, FCC limit is used based on CFR 47 Part 15.35 (b)

and Part 15.205(b) & Part 15.209(e) and Part 15.207(c).

AUDIX Technology Corporation Report No. EM-F1001055
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3.4.0perating Condition of EUT

3.4.1.Setup the EUT via notebook PC and simulator and simulator as shown on 3.2.

3.4.2.Turn on the power of all equipment.

3.4.3. The test program “adb.exe” was used to enable the EUT to transmit data at
different channel frequency individually.

3.4.4. The EUT supports 802.11b/g/n-HT20/n-HT40 modes, we performed pre-scan
high, middle, low channels for each mode for spurious emission and listed the
worst channel of each mode in test report.

The worst channel of each mode as following:

Mode| Type of Network Channel
1. 802.11b CH1
2. 802.11¢g CH1
3. 802.11n-HT20 CH6
4 802.11n-HT40 CHO9

3.5.Test Procedure

The EUT and its simulators were placed on a turn table which was 0.8 meter above the
ground. The turn table rotated 360 degrees to determine the position of the
maximum emission level. EUT was set to 3 meters away from the receiving antenna
which was mounted on an antenna tower. The antenna was moved up and down
between 1 to 4 meters to find out the maximum emission level. Broadband antenna
such as calibrated biconical and log-periodical antenna or horn antenna were used as a
receiving antenna. Both horizontal and vertical polarization of the antenna were set
on measurement. In order to find the maximum emission, all of the interface cables
were manipulated according to FCC ANSI C63.4-2003 regulation.

The bandwidth of the R&S Test Receiver ESCS30 was set at 120kHz. (For 30MHz to
1000MHz)

The resolution bandwidth and video bandwidth of test spectrum analyzer is IMHz for
peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test spectrum analyzer is IMHz and the video bandwidth
is 10Hz for average detection (AV) at frequency above 1GHz.

The frequency range from 30MHz to 25GHz (Up to 10™ harmonics from fundamental
frequency) was checked.

AUDIX Technology Corporation Report No. EM-F1001055
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3.6.Radiated Emission Measurement Results

PASSED. All the emissions not reported below are too low against the official limits.

EUT Electronic Dictionary M/N CD-918

Test Date: Nov. 07,2011  Temperature: 27 Humidity: 61 %

The radiation tests on three different axes (stand, lie and side), we assessed the value
and we selected the worst radiation position “lie” for our measured results.

For Frequency Range 30MHz~1000MHz:

The EUT select worst function (Battery Mode) and with following test modes was
performed during this section testing and all the test results are listed in section 3.6.1.

No. Test Mode and Frequency Reference Test Data NO'

Horizontal Vertical
1 WLAN Transmitting 2412MHz (CH1) #1 #2
2 (802.11b) Receiver 2437MHz (CH6) #2 #1
3 WLAN Transmitting 2412MHz (CH1) #2 #1
4 (802.11g) Receiver 2437MHz (CH6) #1 #2
5 WLAN Transmitting 2437MHz (CH6) #1 #2
6 | (802.11n-HT20) Receiver 2437MHz (CHO6) #2 #1
7 WLAN Transmitting 2452MHz (CH9) #2 #1
8 | (802.11n-HT40) Receiver 2437MHz (CH6) #1 #2

* Above all final readings were measured with Quasi-Peak detector.

For Frequency above 1GHz:
Test Date: Nov. 07,2011  Temperature: 27 Humidity: 61 %

The EUT with following test modes was performed during this section testing and all
the test results are listed in section 3.6.2.

Z
e

Test Mode and Frequency Test Frequency Range

ORI N B =

—_ | —_
[l =)

1000-2680MHz*
2680-4000MHz
_ 4000-5500MHz*
Transmitting 2412MHz (CHI) 5500-7000MHz
WLAN 7000-18000MHz
18000-25000MHz
(802.11b) 1000-2680MHZ*
2680-4000MHz
Receiver 2437MHz (CH6) 4000-5500MHz
5500-18000MHz
18000-25000MHz

AUDIX Technology Corporation Report No. EM-F1001055
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No. Test Mode and Frequency Test Frequency Range
12. 1000-2680MHz*
13. 2680-4000MHz
14. Transmitting 2412MHz (CHI) 4000-5500MHz
15. 5500-18000MHz
16. WLAN 18000-25000MHz
17. (802.11g) 1000-2680MHz*
18. 2680-4000MHz
19. Receiver 2437MHz (CH6) 4000-5500MHz
20. 5500-18000MHz
21. 18000-25000MHz
22. 1000-2680MHz*
23. 2680-4000MHz
24. Transmitting 2437MHz (CH6) 4000-5500MHz
25. 5500-18000MHz
26. WLAN 18000-25000MHz
27. | (802.11n-HT20) 1000-2680MHz*
28. 2680-4000MHz
29. Receiver 2437MHz (CH6) 4000-5500MHz
30. 5500-18000MHz
31. 18000-25000MHz
32. 1000-2680MHz*
33. 2680-4000MHz
34, Transmitting 2452MHz (CH9) 4000-5500MHz
35. 5500-18000MHz
36. WLAN 18000-25000MHz
37. ] (802.11n-HT40) 1000-2680MHz*
38. 2680-4000MHz
39. Receiver 2437MHz (CH6) 4000-5500MHz
40. 5500-18000MHz
41. 18000-25000MHz

Remark 1 The emissions level were too low against the official limit and not report.

Remark 2 7*” means there is spurious emission falling the frequency band and be measures.

AUDIX Technology Corporation Report No. EM-F1001055
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For Restricted Bands:

Test Date: Nov. 07,2011  Temperature: 27 Humidity: 61 %

The EUT with following test modes was performed during this section testing and all

the test results are listed in section 3.6.3.
(The restricted bands defined in RSS-210, Table 1)

No. Test Mode and Frequency Frequency Range
l. WLAN Transmitting 2412MHz (CHI) 2310-2450MHz
2. (802.11b) Transmitting | 2462MHz (CH11) 2430-2530MHz
3. WLAN Transmitting 2412MHz (CH1) 2310-2450MHz
4. (802.11g) Transmitting | 2462MHz (CH11) 2430-2530MHz
5. WLAN Transmitting 2412MHz (CH1) 2310-2450MHz
6. | (802.1In-HT20) | Transmitting | 2462MHz (CH11) 2430-2530MHz
7. WLAN Transmitting 2422MHz (CH3) 2310-2450MHz
8. | (802.11n-HT40) | Transmitting 2452MHz (CH9) 2430-2530MHz

AUDIX Technology Corporation

Report No. EM-F1001055
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3.6.1. Frequency Range 30MHz-1000MHz Measurement Result

@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A | l D I X No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443

Tel+886-2-26002133 Fax:-+836-2-26090303
Emailttemc@tteme.com.tw

File: C:\Users\CHS\Desktop\TX2412.EMI (14)

Data: 1
Level (dBuV/m)
&0

FCC PARTA5C
fpaB
40 _,—‘_I
L 30 224, 418. 612, B806. 1000
Frequency (MHz)
Site no. : &/C Chamber Data no. : 1
Dis. / Ant. : 3m VBAE106A/UHALFS108A Ant. pol. : HORIZONTAL
Limit : FCC PART-15C
Env. / Ins. : E4446n 277C/61% Jarweil Wang
EUT : CDh-518
Power Rating : AC120/60H=
Te=st Mode : R¥2437 (802.11b)
Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MHZ) (dB/m) (dB) (dBpv) (dBuv/m) (dBuvV/m) (dB)

1 TO.740 12.16 1.72 7.064 21.52 40.00 18.48 QP
2 109.540 18.132 2.20 -1.14 19.13 43.50 24.31 QF
3 209.450 21.81 3.16 2.05 27.01 43.50 l16.49% QF
4 268.620 24.8¢ 3.70 4.30 32.86 46.00 13.14 QP
S 360.770 16.24 4.43 8.29 28.9¢6 46.00 17.04 QF
& 478.140 18.¢1 .00 1.13 25.74 46.00 20.26 QF
T 793.350 23.98 6.90 -2.&0 28.28 46.00 17.72 QP

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emi=z=sion levels that are 20dE below the official
limit are not reported.

AUDIX Technology Corporation Report No. EM-F1001055
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@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A | l D I X N 33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.O.C. Post Code24443

Tel-+886-2-26002133 Fax-+886-2-26000303
Email-ttemec @ tteme com tw

Data: 2 File: C:\Users\CHS\Desktop\TX241 2.EMI (14)
20 Level (dBuVim)

FCC PART-15C
a8
40—'
0 30 224, 418, 612, 206, 1000
Frequency (MHz)
Site no. : L/C Chamber Data no. = 2
Dis. / Bnt. : 3m VBAGlOGA/UHALES108A Ant. pol. : VERTICAL
Limit : FCC PART-15C
Env. / Ins. : E4446n 277C/61% Jarweil Wang
EUT : CD-918
Power Rating : AC120/60H=
Test Mode : RX2437 (802.11Lb)
Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MHZ) (dB/m) (dB) (dBpv) (dBuv/m) (dBuvV/m) (dB)

1 &9.770 12.03 1.70 9.33 23.086 40.00 16.94 QP
2 113.420 18.47 2.26 2.22 22.95 43.50 20.55 QF
3 336.520 15.08 4.20 T.41 26.70 46.00 1%.30 QF
4 360.770 16.24 4.43 9.61 30.28 46.00 15.72 QP
= 418.000 16.93 5.04 5.37 27.34 46.00 18.66 QF
& 486.870 18.e7 6.20 3.27 28.14 46.00 17.8¢ QP
K 336.710 19.67 6.76 -2.37 24 .07 46.00 21.93 QF
8 963.140 26.63 T7.80 -2.06 32.17 54.00 21.83 QF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
N 33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code:24443
Tel:+886-2-26092133 Fax:+8586-2-26099303
Email-ttemef@itteme. com.tw

Data: 2
Level (dBuVim)
80

File: C:\Users\CHS\Desktop\RX2437.EMI (12)

40

FCC PART-15C
pdB

..

30

Site no.
Dis. / Ant.
Limit
Enwv.
EUT
Power Rating
Te=st Mode

/ Ins.

&9.770
209.450
264.740

847.710
913.670

224, a18. 612. 206. 1000
Frequency (MHz)

&/C Chamber Data no. = 2

3m VBRE106A/UHALES108A Ant. pol. : HCRIZONTAL
FCC PART-13C

E4446n 27C/61% Jarweil Wang
CD-518

ac120/60H=

R¥2437 (802.11Lb)

Znt. Cable Emission

Factor Loss Reading Level Limits Margin Remark
{(dB/m) (dB) (dBpvV) (dBpv/m) (dBpvV/m) (dB)

12.03 1.70 3.72 19.45 40.00 20.55 QP
21.81 3.1¢6 1.29 26.25 43.50 17.25 QP
24.62 3.70 2.09 30.41 46.00 153.59 QP
16.38 4.50 7.84 28.72 45.00 17.28 QP
25.43 7.10 -4.81 27.72 4c.00 18.28 QP
24.9¢ 7.40 -1.42 30.54 46.00 15.06 QF

24 .92 7.50 2.27 34.69 45.00 11.31 @P

1
2
3
4 362.710
=
&
K

829.150

Remarks:
2.

1. Emission Level=

Antenna Factor + Cable Loss + Reading.

The emission levels that are 20dB below the official

limit are not reported.
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@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A | l D I X N 33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.O.C. Post Code24443

Tel-+886-2-26002133 Fax-+886-2-26000303
Email-ttemec @ tteme com tw

Data: 1 File: C:\Users\CHS\Desktop\RX2437.EMI (12)
20 Level (dBuVim)

FCC PART-15C
a8
40—'
0 30 224, 418, 612, 206, 1000
Frequency (MHz)
Site no. : L/C Chamber Data no. = 1
Dis. / Bnt. : 3m VBAGlOGA/UHALES108A Ant. pol. : VERTICAL
Limit : FCC PART-15C
Env. / Ins. : E4446n 277C/61% Jarweil Wang
EUT : CD-918
Power Rating : AC120/60H=
Test Mode : RX2437 (802.11Lb)
Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MHZ) (dB/m) (dB) (dBpv) (dBuv/m) (dBuvV/m) (dB)

1 87.230 15.21 2.00 -0.63 16.58 40.00 23.42 QP
2 113.420 18.47 2.26 0.03 20.7¢ 43.50 22.74 QP
3 337.450 15.09 4.20 7.68 26.597 46.00 1%.03 QF
4 360.770 16.24 4.43 10.70 31.37 46.00 14.63 QP
= 410.240 17.18 4.90 5.07 27.15 46.00 18.85 QF
& 488.810 18.5% 6.24 3.47 28.25 46.00 17.71 gQP
K 338.650 19.89 6.70 -2.58 24 .00 46.00 22.00 QP
8 966.050 26.89 7.70 -4.81 29.78 54.00 24.22 QF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A | l D I X N 33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.O.C. Post Code24443

Tel-+886-2-26002133 Fax-+886-2-26000303
Email-ttemec @ tteme com tw

Data: 2 File: C:\Users\CHS\Desktoplg\TX-2412-11g\TX2412.EMI (12)
20 Level (dBuVim)

FCC PART-15C
a8
40 —,—‘—I
0 30 224, 418, 612 B06. 1000
Frequency (MHz)
Site no. : B/C Chamber Data no. = 2
Dis. / Bnt. : 3m  VBREL06A/UHALPS108A Ant. pol. : HORIZONTAL
Limit : FCC PART-15C
Env. / Ins. : E4446n 277C/61% Jarweil Wang
EUT : CDh-518
Power Rating : AC120/60H=
Test Mode : TX2412 (802.11g)
Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MHZ) (dB/m) (dB) (dBpv) (dBuv/m) (dBuvV/m) (dB)

1 &9.770 12.03 1.70 3.91 19.64 40.00 20.36 QP
2 102.750 17.40 2.10 -1.25 18.25 43.50 253.25 qQF
3 209.450 21.81 3.16 2.11 27.08 43.50 le.42 QF
4 233.700 22.4¢ 3.38 1.35 27.1% 46.00 18.81 QP
= 336.520 15.08 4.20 7.89 27.18 46.00 18.82 QF
& 360.770 16.24 4.43 6.97 27.64 46.00 18.3¢ QP
K 481.050 18.74 6.10 2.85 27.69 46.00 18.31 QF
8 865.170 Z26.00 7.20 -4.09 29.11 46.00 l16.89 QF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
N 33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei

County, Tatwan R.0.C

Post Code:24443

Tel-+886-2-26002133 Fax-+886-2-26000303
Email-ttemec @ tteme com tw

Data: 1
Level (dBuVim)
80

File: C:\Users\CHS\Desktoplg\TX-2412-11g\TX2412.EMI (12)

40—|—‘

FCC PART-15C
pdB-

4

30

Site no.
Dis. / Ant.
Limit
Enwv.
EUT
Power Rating

Te=st Mode

/ Ins.

1 T0.740
2 113.420
3 336.520
4 360.770
= 418.000
& 486.870
K 338.650
8 796.300
9 966.050

224, 418, 612.
Frequency (MHz)

2/C Chamber Data no. :

3m  VBRE1OELA/UHALFPS108A Ant. pol. :

FCC PART-15C

E4446R 271C/61%

CD-918

AC120/60H=

TX2412 (B02.11g)

Znt. Cable Emission

Factor Loss Reading Level Limits

{(dB/m) (dB) (dBpvV) (dBuv/m) (dBpV/m)

12.16 1.72 7.598 21.86 40.00

18.47 2.26 -0.18 20.55 43.50

15.08 4.20 7.64 26.593 46.00

16.24 4.43 9.54 30.21 46.00

16.953 5.04 4.96 26.593 46.00

18.67 6.20 2.83 27.70 46.00

15.89 6.70 -1.04 25.54 46.00

24 .04 6.90 -3.53 27.41 46.00

26.89 7.70 -3.11 31.48 54.00

806.

1

VERTICAL

Jarweil Wang

Margin Remark

(dEB)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2.

limit are not reported.

The emission levels that are 20dB below the official

1000
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AUDIX TECHNOLOGY Corp. EMC Laboratory
N 33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei

County, Tatwan R.0.C

Post Code:24443

Tel-+886-2-26002133 Fax-+886-2-26000303
Email-ttemec @ tteme com tw

Data: 1
Level (dBuVim)
80

File: C:\Users\CHS\Desktoplg\RX-2437-110'\RX2437.EMI (12)

40—|—‘

FCC PART-15C
pdB-

4

30

Site no.
Dis. / Ant.
Limit
Enwv.
EUT
Power Rating

Te=st Mode

/ Ins.

1 &9.770
2 102.750
3 209.450
4 264.740
= 337.450
& 360.770
K 466.500
8 481.050
9 966.050

224, 418, 612.
Frequency (MHz)

2/C Chamber Data no. :

3m  VBRE1OELA/UHALFPS108A Ant. pol. :

FCC PART-15C

E4446R 271C/61%

CD-918

AC120/60H=

RX2437 (802.11g)

Znt. Cable Emission

Factor Loss Reading Level Limits

{(dB/m) (dB) (dBpvV) (dBuv/m) (dBpV/m)

12.03 1.70 -0.47 13.26 40.00

17.40 2.10 -1.91 17.589 43.50

21.81 3.1¢ -0.97 23.99 43.50

24 .62 3.70 2.02 30.34 46.00

15.059 4.20 T.05 26.34 46.00

lc.24 4,43 S.09 259.76 46.00

1la8.18 5.80 0.44 24 .42 46.00

18.74 6.10 -0.43 24 .41 46.00

26.89 T7.70 -4.359%9 30.00 54.00

806.

1

HORIZONTAL

Jarweil Wang

Margin Remark

(dEB)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2.

limit are not reported.

The emission levels that are 20dB below the official
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AUDIX TECHNOLOGY Corp. EMC Laboratory
N 33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei

County, Tatwan R.0.C

Post Code:24443

Tel-+886-2-26002133 Fax-+886-2-26000303
Email-ttemec @ tteme com tw

Data: 2
Level (dBuVim)
80

File: C:\Users\CHS\Desktoplg\RX-2437-110'\RX2437.EMI (12)

40

FCC PART-15C
pdB-

4

30

Site no.
Dis. / Ant.
Limit
Enwv.
EUT
Power Rating

Te=st Mode

/ Ins.

&9.770
113.420
209.450
337.450
360.770
410.240
488.810
272.230
963.140

224, 418, 612.
Frequency (MHz)

2/C Chamber Data no. :
3m  VBRE1OELA/UHALFPS108A Ant. pol. :
FCC PART-15C
E4446R 271C/61%
CD-918
AC120/60H=
RX2437 (802.11g)
Znt. Cable Emission
Factor Loss Reading Level Limits
{(dB/m) (dB) (dBpvV) (dBuv/m) (dBpV/m)
12.03 1.70 6.39 20.12 40.00
18.47 2.26 .95 21.72 43.50
21.81 3.1 -2.92 22.04 43.50
15.09 4.20 T7.03 26.32 46.00
1le.24 4.43 10.24 30.591 46.00
17.18 4,50 5.00 27.08 46.00
18.59 6.24 3.03 27.85 46.00
21.12 6.50 -4.04 23.58 46.00
26.63 T7.60 -3.45 30.78 54.00

806.

2

VERTICAL

Jarweil Wang

Margin Remark

(dEB)

QP

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2.

limit are not reported.

The emission levels that are 20dB below the official

1000
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AUDIX TECHNOLOGY Corp. EMC Laboratory
N 33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code:24443
Tel:+886-2-26092133 Fax:+8586-2-26099303
Email-ttemef@itteme. com.tw

Data: 1
Level (dBuVim)
80

File: C:\UsersiCHS\Deskiop@I FCC Power Table\C1M1111032 e3\RE-TXIHT-200TX-24 37 -

FCC PART-15C
a8
40—,—‘—|
030 224, 418, 612 B06. 1000
Frequency (MHz)
Site no. : B/C Chamber Data no. : 1
Dis. / Bnt. : 3m  VBREL06A/UHALPS108A Ant. pol. : HORIZONTAL
Limit : FCC PART-15C
Env. / Ins. : E4446n 277C/61% Jarweil Wang
EUT : CDh-518
Power Rating : AC120/60H=
Test Mode : TX2437 (802.11ln HT-Z20)
Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBuv) (dBuv/m) (dBpv/m) (dB)
1 69.770 12.03 1.70 8.13 21.86 40.00 18.14 QP
2 205.450 21.81 3.16 2.68 27 .64 43.50 15.86 QP
3 268B.620 24.86 3.70 4,14 22.70 46.00 13.30 QP
4 360.770 16.24 4.43 8.15 28.82 46.00 17.18 QP
5 483.960 18.84 6.14 -1.21 23.77 46.00 22.23 qp
& 70%.000 23.54 6.60 -2.31 27.84 46.00 18.16 gF
7 859.350 26.01 T7.20 -5.17 28.03 46.00 17.97 QP

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2.

limit are not reported.

The emission levels that are 20dB below the official

AUDIX Technology Corporation Report No. EM-F1001055
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@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A | l D I X N 33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.O.C. Post Code24443

Tel-+886-2-26002133 Fax-+886-2-26000303
Email-ttemec @ tteme com tw

Data: 2 File: C:\Users\CHS\Desktop @ FCC Power Table\C1M1111032 e3\RE-TXHT-200TX-2437-
20 Level (dBuVim)

FCC PART-15C
a8
40 _l—‘_l
0 30 224, 418, 612 B06. 1000
Frequency (MHz)
Site no. : B/C Chamber Data no. = 2
Dis. / Bnt. : 3m  VBREL06A/UHALPS108A Aint. pol. : VERTICAL
Limit : FCC PART-15C
Env. / Ins. : E4446n 277C/61% Jarweil Wang
EUT : CDh-518
Power Rating : AC120/60H=
Test Mode : TX2437 (802.11ln HT-Z20)
Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MHZ) (dB/m) (dB) (dBpv) (dBuv/m) (dBuvV/m) (dB)

1 &9.770 12.03 1.70 9.77 23.50 40.00 16.530 QP
2 113.420 18.47 2.26 2.29 23.02 43.50 20.48 QF
3 336.520 15.08 4.20 T.73 27.02 46.00 18.5%8 @QF
4 360.770 16.24 4.43 10.03 30.70 46.00 15.30 QP
= 417.030 16.95 5.08 4.31 26.33 46.00 1%.67 QF
& 488.810 18.5% 6.24 2.87 27.65 46.00 18.31 ¢P
K 334.770 19.4¢ £.80 -2.22 24 .04 46.00 21.96 Qp
8 964.110 Z2&.80 7.60 -4.04 30.3e 54.00 23.64 QF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A | l D I X N 33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.O.C. Post Code24443

Tel-+886-2-26002133 Fax-+886-2-26000303
Email-ttemec @ tteme com tw

Data: 2 File: C:\Users\CHS\Desktop @ FCC Power Table\C1M1111032 e3\RE-TXIHT-20RX-2437-
20 Level (dBuVim)

FCC PART-15C
a8
40 —,—‘—I
0 30 224, 418, 612 B06. 1000
Frequency (MHz)
Site no. : B/C Chamber Data no. = 2
Dis. / Bnt. : 3m  VBREL06A/UHALPS108A Ant. pol. : HORIZONTAL
Limit : FCC PART-15C
Env. / Ins. : E4446n 277C/61% Jarweil Wang
EUT : CDh-518
Power Rating : AC120/60H=
Test Mode : R¥X2437 (802.11ln HT-Z20)
Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MHZ) (dB/m) (dB) (dBpv) (dBuv/m) (dBuvV/m) (dB)

1 &9.770 12.03 1.70 4.70 16.43 40.00 21.57 QP
2 102.750 17.40 2.10 -1.8¢6 17.64 43.50 253.86 qQF
3 209.450 21.81 3.16 -1.%52 23.04 43.50 20.46 QF
4 278.320 25.25 3.80 2.84 31.89 46.00 14.11 QP
= 337.450 15.09 4.20 7.38 26.67 46.00 1%.33 QF
& 360.770 16.24 4.43 8.62 29.25 46.00 16.71 @gP
K 480.080 18.68 £.05 -0.79 23.94 46.00 22.06 Qp
8 887.480 25.1¢ 7.30 -4.88 27.58 46.00 18.42 QF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A | l D I X N 33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.O.C. Post Code24443

Tel-+886-2-26002133 Fax-+886-2-26000303
Email-ttemec @ tteme com tw

Data: 1 File: C:\Users\CHS\Desktop @ FCC Power Table\C1M1111032 e3\RE-TXIHT-20RX-2437-
20 Level (dBuVim)

FCC PART-15C
a8
40 _l—‘_l
0 30 224, 418, 612 B06. 1000
Frequency (MHz)
Site no. : B/C Chamber Data no. : 1
Dis. / Bnt. : 3m  VBREL06A/UHALPS108A Aint. pol. : VERTICAL
Limit : FCC PART-15C
Env. / Ins. : E4446n 277C/61% Jarweil Wang
EUT : CDh-518
Power Rating : AC120/60H=
Test Mode : R¥X2437 (802.11ln HT-Z20)
Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MHZ) (dB/m) (dB) (dBpv) (dBuv/m) (dBuvV/m) (dB)

1 &9.770 12.03 1.70 5.53 19.26 40.00 20.74 QP
2 113.420 18.47 2.26 1.98 22.71 43.50 20.79 QP
3 337.450 15.09 4.20 T.70 26.98 46.00 1%.01 QF
4 360.770 16.24 4.43 10.12 30.75 46.00 15.21 QP
= 410.240 17.18 4.90 5.83 27.91 46.00 18.05% QF
& 486.870 18.e7 6.20 3.54 28.81 46.00 17.15 @gP
K 338.650 19.89 6.70 -2.30 24 .28 46.00 21.72 QP
8 963.140 26.63 T7.80 -3.75 30.48 54.00 23.52 QF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
N 33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code:24443
Tel:+886-2-26092133 Fax:+8586-2-26099303
Email-ttemef@itteme. com.tw

Data: 2
Level (dBuVim)
80

File: C:\UsersiCHS\Deskiop@I FCC Power Table\C1M1111032 eJ\RE-TXIHT-40TX-2452-

FCC PART-15C
a8
40 —,—‘—I
030 224, 418, 612, 806. 1000
Frequency (MHz)
Site no. : B/C Chamber Data no. = 2
Dis. / Bnt. : 3m  VBREL06A/UHALPS108A Ant. pol. : HORIZONTAL
Limit : FCC PART-15C
Env. / Ins. : E4446n 277C/61% Jarweil Wang
EUT : CDh-518
Power Rating : AC120/60H=
Test Mode : TX2452 (802.11ln HT-40)
Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
({MHz) {(dB/m) (dB) (dBpvV) (dBpv/m) (dBpvV/m) (dB)
1 69.770 12.03 1.70 T7.78 21.51 40.00 18.45%9 QP
2 167.740 20.97 2.70 -1.70 21.58 43.50 21.52 QP
3 209.450 21.81 3.16 4,44 29.40 43.50 14.10 QP
4 360.770 16.24 4.43 g.12 28.79 46.00 17.21 QP
5 793.350 23.58 6.90 -2.&60 28.28 46.00 17.72 QP
& 563.140 26.63 7.60 -4.58 25.25 54.00 24,75 qP

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2.

limit are not reported.

The emission levels that are 20dB below the official

AUDIX Technology Corporation Report No. EM-F1001055
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@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A | l D I X N 33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.O.C. Post Code24443

Tel-+886-2-26002133 Fax-+886-2-26000303
Email-ttemec @ tteme com tw

Data: 1 File: C:\Users\CHS\Desktop @I FCC Power Table\C1M1111032 e3\RE-TX\HT-ADTX-2452-
20 Level (dBuVim)

FCC PART-15C
a8
40 _l—‘_l
0 30 224, 418, 612 B06. 1000
Frequency (MHz)
Site no. : B/C Chamber Data no. : 1
Dis. / Bnt. : 3m  VBREL06A/UHALPS108A Aint. pol. : VERTICAL
Limit : FCC PART-15C
Env. / Ins. : E4446n 277C/61% Jarweil Wang
EUT : CDh-518
Power Rating : AC120/60H=
Test Mode : TX2452 (802.11ln HT-40)
Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MHZ) (dB/m) (dB) (dBpv) (dBuv/m) (dBuvV/m) (dB)

1 T0.740 12.1¢ 1.72 8.95 22.83 40.00 17.17 QP
2 114.350 18.¢0 2.30 2.11 23.01 43.50 20.49 qQF
3 336.520 15.08 4.20 T.76 27.05 46.00 18.595 QF
4 360.770 16.24 4.43 9.75 30.42 46.00 15.58 QP
= 410.240 17.18 4.90 4.49 26.57 46.00 1%.43 QF
& 486.870 18.e7 6.20 2.74 27.61 46.00 18.35 ¢gP
K 334.770 19.4¢ £.80 -2.00 24 .26 46.00 21.74 QP
8 966.050 26.89 7.70 -3.21 31.38 54.00 22.62 QF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A | l D I X N 33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.O.C. Post Code24443

Tel-+886-2-26002133 Fax-+886-2-26000303
Email-ttemec @ tteme com tw

Data: 1 File: C:\Users\CHS\Desktop @ FCC Power Table\C1M1111032 e3\RE-TX\HT-40\RX-2437-
20 Level (dBuVim)

FCC PART-15C
a8
40 —,—‘—I
0 30 224, 418, 612 B06. 1000
Frequency (MHz)
Site no. : B/C Chamber Data no. : 1
Dis. / Bnt. : 3m  VBREL06A/UHALPS108A Ant. pol. : HORIZONTAL
Limit : FCC PART-15C
Env. / Ins. : E4446n 277C/61% Jarweil Wang
EUT : CDh-518
Power Rating : AC120/60H=
Test Mode : R¥X2437 (802.11ln HT-40)
Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MHZ) (dB/m) (dB) (dBpv) (dBuv/m) (dBuvV/m) (dB)

1 &9.770 12.03 1.70 3.68 19.41 40.00 20.539 qp
2 102.750 17.40 2.10 -0.77 18.73 43.50 24.77 QP
3 209.450 21.81 3.16 3.71 28.68 43.50 l4.82 QF
4 288.5950 25.97 3.80 1.44 31.21 46.00 14.79 QP
= 337.450 15.09 4.20 4.79 24.08 46.00 21.92 QF
& 360.770 16.24 4.43 6.23 26.50 46.00 1%.10 @gP
K 480.080 18.68 6.05 0.05 24.78 46.00 21.22 QP
8 966.050 26.89 7.70 -5.02 29.57 54.00 24.43 QF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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AUDIX TECHNOLOGY Corp. EMC Laboratory
N 33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code:24443
Tel:+886-2-26092133 Fax:+8586-2-26099303
Email-ttemef@itteme. com.tw

Data: 2
Level (dBuVim)
80

File: C:\Users\CHS\Desktop=ii FCC Power Table\C1M1111032 e3\RE-TXHT-40\RX-2437-

FCC PARTA5C
fag.
40:::j_______J
030 224, 418. 612, B806. 1000
Frequency (MHz)
Site no. : &/C Chamber Data no. : 2
Dig. / Ant. : 3m VBAE106A/UHALFS108A Ant. pol. : VERTICAL
Limit : FCC PRRT-15C
Env. / Ins. : E4446L 277C/61% Jarwel Wang
EUT : CD-918
Power Rating : AC120/60H=
Test Mode : RX2437 (802.11ln HT-40)
Znt. cCable Emission
Freq- Factor Loss Reading Level Limits Margin Remark
(MH=z) (dB/m) (dBE) (dBuv) {dBpV/m) (dBpV/m) (dB)
1 54.250 14.79 1.50 5.28 21.57 40.00 1l8.43 QP
2 69.770 12.03 1.70 2.72 19.45 40.00 20.55 QP
3 113.420 18.47 2.26 2.16 22.50 43.50 20.61 QP
4 205.450 21.81 3.1 -2.81 22.15 43.50 21.35 QP
] 337.450 15.09 4,20 o.04 25.33 4g.00 20.67 QP
6 360.770 16.24 4.43 8.41 29.08 46.00 16.92 QP
7 410.240 17.18 4.30 2.85 24,53 46.00 21.07 QP
8 966.050 26.89%9 7.70 -5_.28 29.32 54.00 24.68 QP
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official

limit are not reported.
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3.6.2. Frequency Range Above 1GHz Measurement Results
3.6.2.1. WLAN (802.11b)

Date of Test Nov. 07,2011 Temperature 26
EUT Electronic Dictionary Humidity 58
Test Mode Transmitting Mode,

Frequency: 2412MHz (CH1)  LestVoltage  AC120V, 60Hz

Horizontal

Ant. Cable Emizs=ion
Freq. Factor Loss FReading Level Limits Margin
(MH=" (dE/m) (dBE) {(dEpV) (dBpV¥/m) (dEpV/m) (dE)

1023.520 24.35 4.23 13.59 42 .17 54.00 11.83
117%9.%20 =Z4.88 4.59 17.04 46.51 54.00 7.49
1297.360 Z253.12 4.83 1Z2.2Z2 472 .17 54 .00 11.83
1356.160 25.31 5.01 12.54 42 .87 54.00 11.13
1414 . 960 25.4¢ 5.18 13,92 44 56 54 .00 9.44
1473.760 Z25.65 5.34 13.61 44,61 54.00 D.35
1603.120 Z6.10 6.158 16.14 48.42 S4.00 5.58
1683.760 Z6.43 6.73 10.085 43.22 54.00 10.78
2086.960 27.78% 5.97 8.35 42.11 54.00 11.8%9
2506.9c60 Z28.25 6.48 11.34 45.08 54._00 7.92
4904 .500 33.13 2.16 .85 49.14 54.00 4.86
Vertical
Ant. Cable Emizs=ion
Freq. Factor Loss FReading Level Limits Margin

(MH=" (dE/m) (dBE) {(dEpV) (dBpV¥/m) (dEpV/m) (dE)

1112.560 Z24.64 4.42 15.1Z2 44.17 54.00 9.83
1122.320 Z24.88 4.57 13.08 48.33 -4.00 2.43
1275.520 Z25.07 4,75 18.01 47.83 54.00 6.17
1423.360 25.51 5.21 17.94 48. 66 54.00 5.34
1594.720 Z6.10 6.12 16,25 48,47 54,00 5.53
1683.760 Z6.43 6.73 11.19 44.35 54.00 9.65
1327.%20 27.70 2.83 10.87 44,486 o4.00 3.504
234Z.320 Z2Z8.04 6.28 10.33 44,66 54.00 9.34
2506.960 Z8.Z6 6.48 10.65 45.3°% o4.00 g.61
4906.000 33.13 9.16 9.77 52.06 54.00 1.94

Remark: 1. All final readings of measurement were with Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
3. Measurement was up to 25GHz, but the emissions level were too low
against the official limit and not report.
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Date of Test Nov. 07,2011 Temperature 26
EUT Electronic Dictionary Humidity 58
Test Mode Receiver Mode,

Frequency: 2437MHz (CHG) |5t voltage  AC120V, 60Hz

Horizontal
Ant. Cakle Emission
Freq. Factor Loss Reading Level Limits Margin
(MH=" (dE/m) (dBE} {(dEpv) (dBp¥/m) (dEpV/m) (dE)
1020.720 24.54 4,37 13.18B 42.09 54.00 11.°91
1154.560 24.73 4,50 1Z2.&64 41.87 24.00 lz.13
1199.920 Z4.88 4.59 17.70 47.17 54.00 f.83
1=241.220 24.98 4.66 15.46 45.09 54.00 2.91
1288.960 Z25.12 4. .80 11.80 41.72 54 .00 12.28
1372.%960 25.36 5.0 11.11 41.53 54.00 12.47
1418.320 25.351 .20 10,22 40, 93 54.00 13.07
1524 .1a0 Z25.83 S.61 1Z.rn4 44 .09 54.00 9.91
1599.760 26.10 6.14 11.8° 44,13 54.00 9.87
Vertical
Ant. Cakle Emission
Freq. Factor Loss Reading Level Limits Margin
{MHz ) {dE/m) (dE) {(dEpv) (dBp¥/m) (dEpV/m) (dE)
1073.5%920 24.4°9 4.34 10.27 29.10 54.00 14.920
1196.560 =4.88 4,58 1Z.9Z2 4z .38 a4.00 11.6=z
1267 .120 Z25.07 4,73 8.52 39.32 54 .00 14. &8
1372.960 25.36 5.086 2.10 28.52 54.00 14.48
1409.920 25.4¢8 5.17 8.9%0 40,53 54.00 13.4%
1423.360 25.51 5.21 13.15 43.87 54.00 10.13
1420.560 25.70 5.40 J.286 40.35 24,00 13.65
1594 . 720 Z&.10 .12 10.91 43.13 54 .00 10.87%
le78.720 =26.43 6.69 2.18 4z .30 54.00 11.70

Remark: 1. All final readings of measurement were with Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
3. Measurement was up to 25GHz, but the emissions level were too low
against the official limit and not report.
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3.6.2.2. WLAN (802.11g)

Date of Test Nov. 07,2011 Temperature 26
EUT Electronic Dictionary Humidity 58
Test Mode Transmitting Mode,

Frequency: 2412MHz (CH1)  LestVoltage  AC120V, 60Hz

Horizontal

Ant. Cable Emizs=ion
Freq. Factor Loss FReading Level Limits Margin
(MH=" (dE/m) (dBE) {(dEpV) (dBpV¥/m) (dEpV/m) (dE)

1090.720 24.54 4.37 16.67 45.58 54.00 8.42
1199.920 Z24.88 4.59 17.53 47.00 54.00 7.00
1289.760 Z53.41 5.11 14.66 45.18 54.00 B.8Z
1490.560 25.70 5.40 17.18 48.27 54.00 5.73
1603.120 26.10 6.18 14.42 46.70 54.00 7.30
1683.760 Z6.43 6.72 11.33 44.49 54.00 9.51
2364,160 Z8.08 6.30 11.81 46,18 54.00 T.82
Vertical
Ant. Cable Emlis=ion
Fredq. Factor Loss PReading Level Limits Margin
(MHz) (dB/m) (dE) (dEuV) (dBEpV/m) (dBpV/m) ({dB)
1048.720 24.44 4.28 12.87 41.60 54.00 12.40
1196.560 Z24.88 4.58 14.6Z 44,08 54,00 9.92
1241.920 Z4.98 4.66 13.60 43.23 54 .00 10.77
1384.720 25.41 5.10 14.55 45.06 54.00 8.94
1456, 960 25,60 5.31 13.12 44 04 54, 00 9,96
1594.720 Z6.10 .12 16.11 48.33 54.00 S5.67
1le78.720 26.43 6.69 10.95 44,07 54.00 9.93
2364 .10 Z8.06 6.30 16.02 50.39 54 .00 3.61

Remark: 1. All final readings of measurement were with Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
3. Measurement was up to 25GHz, but the emissions level were too low
against the official limit and not report.
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Date of Test Nov. 07,2011 Temperature 26
EUT Electronic Dictionary Humidity 58
Test Mode Receiver Mode,

Frequency: 2437MHz (CHG) |5t voltage  AC120V, 60Hz

Horizontal

Ant. Cable Emlis=ion
Freq. Factor Loss Reading Level Limits Margin
(MH=" (dE/m) (dBE} {(dEpv) (dBp¥/m) (dEpV/m) (dE)

1124.320 Z4.64 4.44 11.43 40.50 54.00 13.50
11992,920 Z4.88 4.59 14.10 48] o = 54 .00 10.43
1297.360 25.12 4.83 11.74 41 .69 54.00 12.31
1527.520 Z25.83 5.61 11.62 43.06 54.00 10.94
1599. 760 Z6.10 6.14 15.02 47 .26 54 .00 b. 74
1678.720 26.43 6.69 10.62 43.774 54.00 10.26
1274.560 27.770 2.91 10,19 43.80 524.00 10.:20
Vertical
Ant. Cable Emizs=ion
Freq. Factor Loss FReading Level Limits Margin

(MH=" (dE/m) (dBE) {(dEpV) (dBpV¥/m) (dEpV/m) (dE)

11%6.560 24.88 4.58 13.13 42.59 54.00 11.41
1300.720 =25.17 4.84 12Z.54 42.33 -4.00 11.45
1389.760 2£5.41 5.11 10.83 41.35 54 .00 12 .65
1465.260 25.60 5.33 10.22 41.16 54.00 12.84
1594.720 Z6.10 6.12 13.02 45.24 54.00 8.76
16783.720 =26.43 6.69 5.56 4Z.68 54.00 11.32
Z2443,120 =28.13 6,40 2,37 43, 59Z 24.00 10.08

Remark: 1. All final readings of measurement were with Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
3. Measurement was up to 25GHz, but the emissions level were too low
against the official limit and not report.
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3.6.2.3. WLAN (802.11n-HT20)

Date of Test Nov. 07,2011 Temperature 26
EUT Electronic Dictionary Humidity 58
Test Mode Transmitting Mode,

Frequency: 2437MHz (CHG) |5t voltage  AC120V, 60Hz

Horizontal

Ant. Cable Emission
Fredq. Factor Loss PReading Level Limits Margin
(MHz) (dB/m) (dBE) {(dBEpV) (dBpV/m) (dBEpV/m) {dB)

1057.120 2Z24.44 4.31 14.38 43.13 S54.00 1o0.87
11%6,3560 24,88 4,58 17.42 45,88 24,00 7,12
1288.9%960 2Z5.12 4.80 13.48 43.40 54.00 10. &0
14777.120 Z25.63 2.36 16.89 47.89 54.00 6.11
1599.760 Z6.10 .14 2Z0.Z6 52.50 54 .00 1.50
1l678.720 Z26.43 6.6% 13.22 45.34 54.00 T.66
1224 ,5360 27,70 2.21 11.03 44, 64 24,00 F.36
Vertical
Ant. Cable Emlis=ion

Freq. Factor Loss Reading Level Limits Margin

(MH=" (dE/m) (dBE} {(dEpv) (dBp¥/m) (dEpV/m) (dE)
1073.920 =24.4°9 4.34 13.85 42 .68 54.00 11.3&
1122.3220 =4.88 4,59 14.38 43.83 24,00 10,15
1418.320 25.51 5.20 12.63 43.34 54 .00 10.66
1460.320 25.60 2.31 14.04 44,95 o4.00 2.05
1599, 760 Z26.10 6.14 14,32 456,56 54.00 7.44
1997.920 27.70 5.89 g8.32 41.51 54.00 12.09

Remark: 1. All final readings of measurement were with Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
3. Measurement was up to 25GHz, but the emissions level were too low
against the official limit and not report.
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Date of Test Nov. 07,2011 Temperature 26
EUT Electronic Dictionary Humidity 58
Test Mode Receiver Mode,

Frequency: 2437MHz (CHG) |5t voltage  AC120V, 60Hz

Horizontal

Ant. Cable Emlis=ion
Freq. Factor Loss Reading Level Limits Margin
(MH=" (dE/m) (dBE} {(dEpv) (dBp¥/m) (dEpV/m) (dE)

10z0.160 24,35 4.22 10.29 28.86 54.00 15.14
1=58.720 25.02Z 4.70 2.47 39.20 54.00 14.80
1393.120 £5.41 5.12 11.01 41.54 54.00 12.4¢
1418.320 25.51 5.20 1Z.60 43.31 54.00 10.69
1594 . 720 Z6.10 .12 14,25 45,47 54 .00 T.53
1678.720 Z6.43 6.69 11.04 44.16 54.00 9.84
1297.%920 27.70 5.89 8.39 41.98 54.00 1Z2.0Z2
Vertical
Ant. Cable Emizs=ion
Freq. Factor Loss FReading Level Limits Margin

(MH=" (dE/m) (dBE} {(dEpv) (dBp¥/m) (dEpV/m) (dE)

1040.320 24.40 4.26 10.77 39.42 54.00 14.58
1132,.7z20 24.88 4.57% 7.65 37.12 24.00 14.88
1468.720 25.65 5.33 14.79 45.77 54.00 8.23
1594.720 Z26.10 6.12 12.22 44 .44 54.00 9.5¢6
1683.760 26.43 6.73 10.48 43,64 54.00 10.36

Remark: 1. All final readings of measurement were with Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
3. Measurement was up to 25GHz, but the emissions level were too low
against the official limit and not report.
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3.6.2.4. WLAN (802.11n-HT40)

Date of Test Nov. 07,2011 Temperature 26
EUT Electronic Dictionary Humidity 58
Test Mode Transmitting Mode,

Frequency: 2450MHz (CH9) 1ot Yoltage  AC 120V, 60Hz

Horizontal

Ant. Cable Emission
Fredq. Factor Loss PReading Level Limits Margin
(MHz) (dB/m) (dBE) {(dBEpV) (dBpV/m) (dBEpV/m) {dB)

1171.360 24.78 4.53 15.53 44.84 54.00 9.16
1297.360 25.12 4.83 18.78 48.73 54.00 5.27
1473.760 25.65 5.34 14.64 45. 64 54.00 8.36
1532.560 25.83 5.67 14.03 45.53 54.00 8.47
1594.720 Z6.10 6.12 15.60 47 .82 54.00 6.18
1683.760 Z26.43 6.73 11.38 44.54 54.00 9.4¢
1297.%92Z0 Z27.70 5.89 9.63 43,22 54.00 10.78
Vertical
Ant. Cable Emission
Fredq. Factor Loss PReading Level Limits Margin
(MHz) (dB/m) (dBE) {(dBEpV) (dBpV/m) (dBEpV/m) {dB)
1199.%920 Z4.88 4.59 12.31 41.78 54.00 lz.22
1246.960 Z5.02 4.67 12.52 42.22 54.00 11.78
1297.360 25.12 4.83 10.80 40.75 54.00 13.25
1418.320 Z25.351 5.20 12.67 43.38 54.00 10. 62
1498.960 25.70 5.42 14.33 45.45 54 .00 8.55
1599.760 26.10 6.14 16.72 43. 96 54.00 5.04
1683.760 z2z6.43 6.73 10.41 43.57 54.00 10.43

Remark: 1. All final readings of measurement were with Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
3. Measurement was up to 25GHz, but the emissions level were too low
against the official limit and not report.
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Date of Test Nov. 07,2011 Temperature 26
EUT Electronic Dictionary Humidity 58
Test Mode Receiver Mode,

Frequency: 2437MHz (CHG) |5t voltage  AC120V, 60Hz

Horizontal
Ant. Cable Emlis=ion
Freq. Factor Loss Reading Level Limits Margin
(MH=" (dE/m) (dBE} {(dEpv) (dBp¥/m) (dEpV/m) (dE)
1132.720 24.69 4.46 10.01 39.15 54.00 14.85
1126.560 24.88 4,58 15.67 45.13 54.00 8.87
1359.520 25.31 5.02 1s.00 45.33 54 .00 7.67
1393.120 25.41 5.12 14.87 45.40 54.00 8.60
1468.720 25.85 5,32 14,53 45,51 54 .00 g8.49
1498.960 25.70 5.42 16.24 47.36 54.00 6. 64
1594.720 26.10 6.1z 13.25 45.47 54.00 g8.53
Vertical
Ant. Cable Emission
Fredq. Factor Loss PReading Level Limits Margin
(MHz) (dB/m) (dBE) {(dBEpV) (dBpV/m) (dBEpV/m) {dB)
1359.520 25.31 5.03 9.66 39.99 54.00 14.01
1443.320 25.36 5.27 11.e7 4z.4% a4.00 11.351
1502.320 25.77 5.43 13.96 45.16 54.00 g.84
1599.760 26.10 6.14 10.24 42.48 54.00 11.52
1683.760 26.43 6.73 10.29 43.45 54.00 10.55

Remark: 1. All final readings of measurement were with Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
3. Measurement was up to 25GHz, but the emissions level were too low
against the official limit and not report.
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3.6.3. Restricted Bands Measurement Results

3.6.3.1. WLAN (802.11b)

Date of Test Nov. 07,2011 Temperature 26

EUT Electronic Dictionary Humidity 58

Test Mode Transmitting Mode,

Frequency: 2412MHz (CH1)  LestVoltage  AC120V, 60Hz

Horizontal

Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin
(MH= (dE/m) (dBE) (dEpv) (dBEpV/m) (dEpV/m) (dE)

Peak
* 2386.680 28.10 6.33 15.99 50.42 74.00 23.58

Average
*2385.840 28.10 6.33 7.04 41.47 54.00 12.53

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2310-2430MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX TECFNOLOGY Corp. EMC Laboratery

[} ALDIX TECHNOLOGY Corp. EMC Laboratery O
!4 U D I X L st Lindo Hiang, Tupei ,4 U D |X Bo.5311, Tindta Tooe, Lindcou Hsiang, Taipei
G a4 [«

ry, Tewen LO.C. Post Code 24043

[« oc Paut a4
Teb+B35.2.0609213) Fac+036.3. 2400930 Tel=BE--10091133 Fax+§80-0.006930%
e oI Emd Hrme Efrme com
Data: 1 File: CllsersiCHSDeskbopout of basd M1 (B Data: 2 Fie: CallsersiCH SIDeokiopiowl of band ELR (3}
! - st " Lewel aBuvim)
107 107
| AN
A Y
/ |
| \
/
| t
o~ Faik: " -
~ o= FCE PARTA5C (4 W)
. - " N )
SR LG v BRI NSO (Bt T L 2] S
ger W
O350 FEir Fish g Fi, 0 R FiTy i 7. 2405, 0
Froquoncy (M) Froquency (MMz)
tata me. 1 1 site na. ¢ A/C Chamber Data ne. i 2
Ant. pol. : HORIZONTAL Dis. / Ant. g . 3118(3775) Ant. FDi. ¢+ HORIZONTAL
Limit & POC PART-15C {18-AV)
Jarwai Wang Env. / ins. 4446A 27°C/61% Jarwei wWang
EUT 1
ag Powsr Mating 0f60He
: TX2412 (BO2.11b) Teat Mode : TX2412 (002.11b)
Ant. Cable Emission ARt . Cable Emission
Freq. Factor Loss Reading  Level Limits Margin Pemark Freq. Factsr Loss Resding Level Limits Margin Remask
(Bota)  (dB/m) (dB)  (dBpv)  (deavim) (depv/e) (ds) (MH2)  (dB/m) (dB) (dBuv)  (dRV/m) (dBEV/m) (48]

1 23B6.630 28.10 €.33 15.5% 50.42 T4.00 41.47 54.00 12.53 Average

80,040 28.10 €.34 13,27 4

3 11.280 28.11 6.36 67.05 101.53 74.00 (]
Remarks: 1. Pmission Levels Antenna Factor + Cable Loss + Reading. oaF + Cable Loss + Reading.
2. The emissicn levels that are 20d4B below the official 20du below the official
limit are not repocted. limit are mot reperted.
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Nov. 07, 2011 Temperature 26

EUT

Electronic Dictionary Humidity 58

Test Mode

Transmitting Mode,

Frequency: 2412MHz (CH1) AC 120V, 60Hz

Test Voltage

Vertical

Fredq.
(MH=)

Factor Loss

Eml=sslion
Level
(dBEpvV/m)

Ant. Cable
Margin

(dE)

Limits
(dBEpV/m)

Reading

(dBE/m) (dB) (dBpWv)

Peak
* 2387.640

Average
*2388.840

50.65 74.00 23.35

41.27 54.00 12.73

Remark

AUDIX J

Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. Low frequency section (spurious in the restricted band
2310-2430MHz).

“*> The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX 2

ALTHY TECHNOLOGY Corp EMC Lsboratery
N 230 T du Tsun Lo Huang, Tapn
County, Tawan R.O.C. Post Code 2444}
Tek+ 586326002100 Fax-§86.2 2609930

ALTHY TECHNOLOGY Corp EMC Luboratery
N 5501, T s To

Coanty, Tamwan ROC
Tek+B86- 2. 26002130 Fa~§56-2 2409950

i, Lins di Hisars
Post Code 2044}

com com
Dt 3 Fila: CllnarwCHSDesktopiout of basd FMI (R} Data: & File CaUsers CHEDesKtopous of hasd £M1 (8)
Luvel (dBuvm)
wor 107
T TV :
i ; n W
| r y
T AR | 'l
& L = / .
v 1 o frEE -crw.-.'q;_._m
& Hagy L P TAY2 | #0
1 | e o |1 - [ | [ [ T
I - TR [
%550 FLETh 735 5 2408, 2430 9550 A 5 eI FdoG, 3430
Fenquancy (T}
+ 3 Site me. Data ne. 4
i VERATICAL Dia. / Ant Ant. pol. : VERTICAL
Limiv
Jarwei Wang Env Ins. Jarwai Wang
EtT
Powar Rating & J 3 Power Mating
Test Mode t TH2412 (B02.11b) Te Mode
Rat. Cable Erinnion Ant. Cable Emission
Freg, Factor Loss Baading Level Limita Margin Ramark Factor Less feading  Level Limita Margin Remark
B8iz)  (dB/m) (dB)  {dBpV)  (dBpV/m) (dBpvim) (dB) (dRfm) (dB)  (dBpV) (dBpvim) (dEpvie)  (dB)
1 2387.640 28.10 .34 16.21 50.65 T4.00 23.35 Peak 28.10 6.34 €.83 41.26 54.00 12.74 Average
2 2390.040 28.10 .34 12.25 46.69 74.00 27.31 Peak 28.10 €.34 4.30 38.74 $4.00 15.26 Avezage
3 2413.440 28.11 €.36 £5.00 35.48 T74.00 25.48 Peak X 080 28.11 £.36 62.59 97.06 44,00 -43.06 Average @
Remarks: 1. Enisaion Level= Antenns Factor + Cable Loss + Reading. Remarks: 1. Emission Levels Antenna Factor ¢ Cable Loss + Reading.

2. The emission levels that
limit are mnot reported.

are 204l below the official

The emission levels that are 20dB below the cfficial
roparted,

limit are not
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Date of Test Nov. 07,2011 Temperature 26

EUT Electronic Dictionary Humidity 58

Test Mode Transmitting Mode,

Frequency: 2462MHz (CH11) o5t voltage  AC 120V, 60Hz

Horizontal

Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin
(MH= (dE/m) (dBE) (dEpv) (dBEpV/m) (dEpV/m) (dE)

Peak
* 2483.520 28.18 645 9.63 4426 74.00 29.74

Average
*2487.520 28.20 6.45 -0.37 34.28 54.00 19.72

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2450-2530MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

(] ALTHY TECHNOLOGY Comp. B0 Lsboratan: o AUDIX TECHNOLOGY Corp. EMC Labocatery
Na. wim, Lin ko Hy " .A U D | X o83 1L, Timfa Towan, Lan-kou Fisiang, Tapes
County, Tuwan R.OC Post Code 24445

County, am ROC Paut Code 20843 P it st
Tek+86-2- 2600213 Fac~§56-2 2609030 Tubvimel Aol ¥F: Tuco et dodmann
s o Emuiriemc fitieme com re
D 7 il CAUSrSCHDESKIOpOUT O DASLEM! (8] DBED gy " CoUiBerCHSDaskopiout of band £ (6)
107 mr
1
pr S P I
3/ A W
! \ FOY. REATASE (TG00 i
| \ Ll {
|,| 1 | 1
1 [ 4 e RTASE (1600
~ W sulrd—t L1 I | | | CC PART-ASC (1500}
sl s 1 - ny
g * SPTA) NS IS > 0 R fe i / v \a
| o 1 —‘ 1
OaEs ok A7 2408 FEirR 750 5D 65, Mz 2420, 514, 2530
Frogquoncy (Mir) Frequancy (MHz)
Site nme. r ale o pata ne. 7 Bit Data no. & 8
Bia: / Ant. & 3 1 Ant. pol. : HORIZONTAL Diwm Ant. pol. & HORIZONTAL
Limir ¢ Limit
Env. Jarwai Wang Env. / Inas. Jarwei Wang
EUT EUT
Powe: Powar Rating : 20/ 60K
Tast Mode : TXR462 (BO2.11b) Test Mode B (802.11b)
Ant. Cable Enmission Ant. Cable . Emission
Freg. Famtor Loss Deading Level Limits Margin Femark Freg. Factor Loas Reading Level Margin Remark
{MHa) (dB/a) (dB)  (dEpv) {dBpv/m)  (dEpvie)  (dB) 28] BV [4BuY/a) ) (dB}

1 Average §
% Rverage

28.17 6.42 61.34 35.93
28,18 €.45 9,83 44.26
28,26  6.48  10.85 45.40

1.33 Peak x
19,74 Teak
7E.60  Feak

2 Rvecage

1. Emission Level= Antenna Factor ¢ Cable Loss + Reading.
n lewels Ehat are 2048 belew the offieial

Remarks: 1. Emission Levels Antenna Factor ¢+ Cable Loss + Reading.
2. The emission levels that are 204B below the cfficial

limit are nov reperted, st reported.
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Date of Test Nov. 07,2011 Temperature 26
EUT Electronic Dictionary Humidity 58
Test Mode Transmitting Mode, Test Voltage ~ AC 120V, 60Hz

Frequency: 2462MHz (CH11)

Vertical

Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin
(MH= (dE/m) (dBE) (dEpv) (dBEpV/m) (dEpV/m) (dE)

Peak

*2483.760 28.18  6.45 19.31 53.94 74.00 20.06
Average

*2487.760 28.20 6.45 -0.90 33.75 54.00 20.25

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2450-2530MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDHX TECHNOLOGY Corp. EMC Laboratery

O AUDIX TECHNCLOGY Corp. EMC Laboratery O W X _
AUD'X Wo. 23 1L, T fia Towan, Lan-kou Fisiang, Tapes AUD'X oS3 1L, Tin fia Toan, Lan-kou Fisiang. Taipen
County, Tarean LOC. Post Code 24443 Counry, Tarwan LOC. Post Code 24443

Tel+BB1.16052113 Fax-+B55-126095303 Tel+SE1.16052133 Far+BS521.26095303
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: : Cilnars) Datn: 6 Fibe: CLisarsiCHSDeskinpiont of band M (8}
a5 , P Colisarsc ) el i) o
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| \ I FEC PARTTSE (158
A il s st \ CL IAIT-TSE 1 -.:W
71 PR NP (! I PR B I i
Y3450 T FIITR =0 V3w LY 28 2458, 54, 590

482, 4 X
Froguency (MHz) Froguency MMz}

Data ne. @ €
Ant. pol. 1 VERTICAL

Fower Rating @ AC
Tent Hode

Freg.
MHz)

20,25 Average

13 val= Antenna Factor ¢ Cable Loss # Reading.
2. The emispion levels that are 20d8 below the official

limit are not coported.

limit are mzt reported.
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3.6.3.2. WLAN (802.11g)

Date of Test Nov. 07,2011 Temperature 26

EUT Electronic Dictionary Humidity 58

Test Mode Transmitting Mode,

Frequency: 2412MHz (CH1)  LestVoltage  AC120V, 60Hz

Horizontal

Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin
(MH= (dE/m) (dBE) (dEpv) (dBEpV/m) (dEpV/m) (dE)

Peak
*2389.920 28.10 6.34 28.29 62.73 74.00 11.27

Average
*2389.920 28.10 6.34 13.42 47.86 54.00 6.14

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2310-2430MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

County, Tewan R.O.C.  Post Codelddl} wi 584 2. J8000
Tek+B35-2.26097133 Far-+336.2.20099301 nee: et

Emad tiemctome. com

= Data: 4 File: C:lsersCH S IDesklopigiOut of Band-11giout of band EMI (8]
Datx: 3 File: ColsarsiCHS DeskiopigiOut of Band 19g\ut of band.EMI (8)
oy Lol fum) i ¥ L yqy LE9e! (aBuvm)
3
il 250
[ —
| | f
| | | I|
erJ'll.L AL |\,|-n| | \
i W,. I,' ||
st / FEC PARTASE (4G MV}
Le ool i - e
il PRI L5
BT 79 7 02 246 430 [ oM T 8L 2408, 40
Frequency (Milz} Frequency (MHZ)
site ne. oata ne. ¢ 3 Data na. 4
Dis. / Ant. TTE} Ant. pol. t NORIJONTAL Ant. pol. ; MORIZONTAL
Limit C T {1G=FK) ) ;
Env. [ Ins. 4468 2TC/E1% Jarwei Wang Jarwei Wang
EUT : co-914
Power Rating : AC120/E60Mx Powse Mating : BOHz
Tast Mods : TR2A1Z (802.11g) Test Mode : THZ412 (002.1Lg)
Aaot. Cable Emission Ant. Cabls Emission
Frog. Factor Lass Neading  Lewsl Limita Margin Nemack Freg. Factor Loss Resding  Level Limits Margin Remark
(M=) (d8/m) (dB) (dBpv) {dBEv/m)  (dRpV/m) (dB) (MH=} (dB/m) (dB) (dBp¥) (dBuV/a) (dBpV/ =)  (dB)
2389.820 28,10 E.34 28.2% 62.72 14.00 1.28 Feak 20 28.10 €.34 13.42 47,86 54.00 £.14 RAverage
63.52 74.00  10.48 Peak £.34 13.5% 47,599 Average
Average @

9e.08 74.00 24.00 Peak L] 55.63 §0.10

ray + Cable Loss + Reading.

Lor + Cable Loss + Meading. g
1 re 20d0 below the cfficial

ial

2. The emission lsvels that are 20dD below the off
limit are not reported.

limit are not reported.
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Date of Test

FCC ID. U6OCAQ17 Page 54 of 132

Nov. 07, 2011 Temperature 26

EUT

Electronic Dictionary Humidity 58

Test Mode

Transmitting Mode,
Frequency: 2412MHz (CH1)  LestVoltage  AC120V, 60Hz

Vertical

Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin
(MH= (dE/m) (dBE) (dEpv) (dBEpV/m) (dEpV/m) (dE)

Peak

*2389.920 28.10 6.34 28.75 63.19 74.00 10.81

Average

*2389.920 28.10 6.34 11.15 45.59 54.00 8.41

Remark 1.

Emission Level = Antenna Factor + Cable Loss + Meter Reading.

Low frequency section (spurious in the restricted band

2310-2430MHz).
“*> The field strength of emission appearing within Part 15.205(a)

shall not exceed the limits shown in section 15.209.

AUDIX TECFNOLOGY Corp. EMC Laboratery

o AUDIX TECHNOLOGY Corp. EMC Laboratony ] WD !
14 U D | X Yo.53-1L, Tin-fa Trian, Ln-kou Fisiang, Tapei Ho.£3-11, Tinda Taum, Lin-kou Haiang, Tpei
County, Twwan ROC.  Post Code 24643 County, Tewm ROC.  Post Code 24843
Teb=B88-0-20052153 Far+858-1- 28099305

Tel+B86-2-26062133 Fax+B36-2.26035303 3
- e ——— Emumd Hemse F Meme com b
. : Cilinars) ’ Da: 2 Files CUsRrsICH S DeskiopgiOut of Band-119'0ut of band EMI (8]
Il‘.::.lfm[ ny Fibe: Colimars'CH S\ Deskiog'q'Out of Gand 11g:out of band.TMI (8] S Level (aBuVim)
Frp—— o
i \ II 1
l."’-“ PART.ASC (15.5K) I l
T wi \I:‘}dl.\ 1 |
i b | 1
pnr” 54 L FCC BART 1SC (16 Av)
54 i — s
A S S S e P
V3510 M 7358, B F408, 7430 M0 S 2358, 2382 2408. 30
Frequency (MHZ) Frequency (MHZ)
Data nz. & 1 Jite na. : A/C Chamber Data na. i 2
Ant. pal. + VERTICAL Bis. / Ant. : 3m  3115({3775) Ant. pol. : VERTICAL
Limit : FCC PART-15C {18-AV
Jarwei Wang : E4S4EA 27CT/6L% Jarwsi Wang
18
0/E0H:
Teat Mode i THI4LZ (B02.11q)
Ant. Cable Eminsion Ant, Cabls Emission
Freq. Factor Loss Reading  Level Limits Margin Remark Freg. Factor Loss Resding  Level Limits Margin Remark
ez} {dB/m} (4B) (dBuV) [dEpv/m) (4BpV/m)  (dE] [MEz} (dBfm} (2B) (dBu¥)  (dBuV/m) (dBuV/m) (dB

.34 28.75 €3.19 74.00
€.34 28.81 €3.27 74.00
E.36 £2.78 87,32 74.00

Rverage

limit are not reported.

Cabls Loss + Raading.
2. The emission levels that are 20dE kbelow the official

t are 2040 below the official
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Date of Test Nov. 07,2011 Temperature 26

EUT Electronic Dictionary Humidity 58

Test Mode Transmitting Mode,

Frequency: 2462MHz (CH11) AC 120V, 60Hz

Test Voltage

Horizontal
Eml=sslion
Level
(dBEpvV/m)

Ant. Cakle
Factor Loss
(dE/m) (dBE)

Margin
(dE}

Limits
(dBEpV/m)

Reading
(dEpWV)

Fredq.
(MH=)

Peak

*2484.960 28.18 6.45 19.47 54.10 74.00 19.90

Average
*2483.520 28.18 6.45 3.48 38.11 54.00 15.89

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2450-2530MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX TECHNOLOGY Corp. EMC Labarateny
o.53-11, Tin-fa Tom, Lin-kou Hsiang, Taipes
County, Tewmn R.OC.  Post Code 24843
Teb=E88-0- 20052153 Far+888-1- 28099305
Emad tleme E Heme com tw

AUDIX

Fibe: CalisersiCHSIDesRIopgiOut of Band-11giout of band EMI (8]

AUDIX 2

Oan: &
]

AUDHX TECHNOLOGY Corp. EMC Laboratery
W23 1L, T fia Towan, Lan-kou Fisiang, Tape

County, Turwan LOC

Post Code 24443

Tel+884.2.26062133 Far+B84.2.26009303

Emst nemc@neme com 1w

il Colisars'CH S\DaskIopg'Out of Band - 11giout of band.CMI (3)

07 107
1
f \ TEL PART ASC (16 918 f \
1 6 { \
T . | |
I e / \ CC IRT-TSC (164}
"zl i \ . . 1 3 SO0 (10N
. ., ME = (]
oy I B NS —— ~.a
2450 2485, 2452 2498, 8, a5 2488, T 2480 54, 2530
Frequency (MH) Froquency (MHz)
dite no i ASC Chamber Data na. 3 5
» Ant. pol. : HORIZONTAL
Jarwei Wang
Ant. Cable Emission

Factor Loas Raading
(di/m} (d8)

Level Limita Margin Remark
{dBpv/a) (dBuv/m) (dB)

{dBpv)

74.00 -19.34 Peoak ]
74.00 21.62 Peak
74.00 15.8% FPeak

0 28.17 6.42 5B.7% 53,34

Beading.
ficial

L. Emisaion Level= Antenna Fac table Loss
« The emission lavels that are 20d8 below the of
limit are nob reported.

2. The

limit are mat reperted.

2 49.85 B4 04 54,00 -30.44
3.4 3e8.11 54,00 15.689
54.00 15.3%8

Average
Average
Average
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FCC ID. U6OCAQ17 Page 56 of 132

Date of Test Nov. 07,2011 Temperature 26
EUT Electronic Dictionary Humidity 58
Test Mode Transmitting Mode, Test Voltage ~ AC 120V, 60Hz

Frequency: 2462MHz (CH11)

Vertical

Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin
(MH= (dE/m) (dBE) (dEpv) (dBEpV/m) (dEpV/m) (dE)

Peak

*2485.520 28.18 6.45 17.82 52.45 74.00 21.55
Average

*2483.520 28.18 6.45 2.58 37.21 54.00 16.79

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2450-2530MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX TECHNOLOGY Corp EMC Laboratery

o AUDHX TECHNOLOGY Corp. EMC Laboratery 3
AUD'X Wo. 23 0L, T fia Towan, Lan-kou Fisiang, Tape AUD'X No.55 1L, Tinfua Tsun. Linkeu Huang, Taips
County, Twwan LOC Post Code 24845 County, Tarwan RO.C. Post Code 24443

Tel+5E8-2. 26062133 Far+B85-22609930% Tek+B55-226007133 Fax=156.2.26009501
Emad nienc@inemc com rw Emad riemcBneme com
Data: 7 Fie: Cilipars'Cl Gand 11giout of band.CMI (8) Data: § Fite: Collsers'CHS Desktop'gOut of Band 11g'out of band.EMI (8)
] 5 Lol {dBuvim)

L
07 10

. P —

/ FEL PART.TSC (169K} == _‘I
| = | 1
/ \ s |' |
| \ \

] | | \ I FOL PANT15C {354V

s - = s ¥ &4l

[ e PP P S— ——
i Bg— =
u!-ﬁﬂ 2488, = 24 514, 2530 2450 88, 2402 2400, 514, 3%
Frequency (MHz) Frequency (MHz)

Data no. + B

Data no. £ 7

Ant. pol. & VERTICAL Ant. pol. :

Jarwei Wang

Fower Rating : AC120/E0Hz
Test Hods + THE2162 (802.11g)

Power Rating : AC120/60%z
Toat Mode ¢ TRIA6Z (802.11g)

Ant. Cable Emission

Freq. Factor Loss Reading  Level

(Hz) (di/m) (o) (dBEv)
B2.48 54.00 -28.48
a7.21 54.00 16.79
54.00 16.85

37.15

vl pt
sicn lave.
limit are not reported.

limit are not reporved.
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3.6.3.3. WLAN (802.11n-HT20)

Nov. 07,2011 Temperature 26

Date of Test

EUT Electronic Dictionary Humidity 58

Test Mode Transmitting Mode,

Frequency: 2412MHz (CH1) Test Voltage

AC 120V, 60Hz

Horizontal
Ant. Cakhle Emission
Factor Loss

(dBE/m) (dE)

Margin
(dE)

Limits
(dEpY/m)

Lewvel
(dBEpY/m)

Reading
(dBpv)

Fredqg.
(MH=)

Peak

*2389.680 29.71

28.10 6.34

Average
*2389.920 28.10 6.34 14.42

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2310-2430MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)

shall not exceed the limits shown in section 15.209.

AUDIX 2

AUDHX TECHNOLOGY Corp. EMC Laboratery
Wo. 23 0L, T fia Towan, Lan-kou Fisiang, Tape
County, Twwan LOC Post Code 24845
Tel+884.2.26062133 Far+B84.2.26009303

AUDHX TECHNOLOGY Corp. EMC Laboratery
Wo. 23 1L, T £ Towan, Lan-kou Fisiang, Tapes
County, Twwan LOC Post Code 24843
Tel+586.2.26062133  Fax+B885.2.26099303

AUDIX 2

Emsiniemc Etiemc com v Emsiniemc Etiemc com v
I}Ml:lJ Fibe: Crilsarsil C Power Tabse'C1M1111032 e3IRE TXOMT 200ut of Ba I}Ml:l{ Fibe: Criligarsidl C Power Tabse'C1M1111032 e 3IRE TXOHT 2000ut of Ba
107 : 107
f |
| | ———
| \ [ \
Iil\(l' ol m_ug\, ) / |
|5 |
gt 1
s Jit X
e J rec '\lRTI‘.n_I'?&\'}
54 - 54 | ! l I gt I Sl
SR IS N e+ -
u!“ﬂ 234 L 82, 2408. 2430 u!“ﬂ 2408 2430
Frequency (MHz)
site no. : Data no. + 3 + 4
Dis. / Ant. Ant. pol. & NORIZONTAL i HWORXIZONTAL

Limit
Eav. { Ina. : B
EUT

Jarwei Wang

Power Rating : AC120/60Mz

Eur
Bower Rating

Teat Made

o-918

© AC120/608x
£ TH241Z (802.11n

Jarwei Wang

Teat Hode : TH241Z (802.11n HT-20)
Ant. Cable Ant. Cable Emission

Prag. Pactor Loas Meoading ta Margin Memazk Frag Pactor Loas Reading Level L

MRz} {dB/m} (dB) (dBEV) 'm)  (dB} MRz} {dB/m} (d48) (dBpv)  (dBuV/a) (4B

28,10
28.10  &.34 3669
28.11

8,85 Feak
10,687 Peak
24.72 Peak

E.34 29,71

€.36 64.25

limit are not reported.

1

imit are not reported.

09.04

48,85 54,00
4R.93 54.00 5.08 A

54.00
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FCC ID. U6OCAQ17 Page 58 of 132

Date of Test Nov. 07,2011 Temperature 26

EUT Electronic Dictionary Humidity 58

Test Mode Transmitting Mode,

Frequency: 2412MHz (CH1)  LestVoltage  AC120V, 60Hz

Vertical

Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin
(MH= (dE/m) (dBE) (dEpv) (dBEpV/m) (dEpV/m) (dE)

Peak
*2389.080 28.10 6.34 30.21 64.65 74.00 9.35

Average
*2389.920 28.10 6.34 13.12 47.56 54.00 6.44

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2310-2430MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

o AUDIX TECHNOLOGY Corp, EMC Laboratéry ® AUDIX TECHNOLOGY Coep. EMC Laborstocy
4 L) D |X Ho.£1-11, Tinfs Toee, Livkou Hsiang, Taipes AUDIX Mo33-11. Tio-fu T, Liv-ioru Heng. Taipsh
[« Tewm ROLC. Pon Code 24843 Conmey. Taman ROC Pont Code 78445

Tel=888- 116052133 Far+Bes-126099308 Tel-435. 236091133 Fex~E26. 236099303
Emumd Hemse [l eme com Frmal o e o b
Data: 1 il CaUsersICHEDeskiop dEREFCT Power Tabbe'CTM1181002 e3IKE-TOHT- 200001 of Ba Dt 3 Filo: Colbnars'CH S Des keop M FOC Power TatieC 1MT111003 a3RE THHT. 2040ut of fin
Liwel (aBuVim) Level jaBuvTm)
ar w7
ey |
| \ M
| | 1
[FCE pART A5 115 1) | |
I [T | |
T, Y i
o wh | |
P " | REC PARTASE (1600
5 | — ndH
= 3= g
bt emsbimt st tnmepupim b it 3 =
1 o
FEIT) T 7350, 8L Tane 0 k1) FiaT FiTT FET 408 7430
Frequency (MHZ) Frequency (MHT)
gite no. ¢ AfC Chamber Data no. & 1 8ite no. Data no. : 2
bis. / Ant. @ 3m  3115(3775) Ant. pol. : VERTICAL Dis. / Ant. : 3a Ant. pol. : VERTICAL
Limit : FOC PART-15C (10-FR) Limis
Env. / Ins. A 27T /61% Jarwsi Wang Env. / Ins. Jarwei Wang
euT 1 Eur
0/E0HE Fower Rating : 0/
: TXZ412 (002.11n MT-20) Teat Mods : THZA1Z {H0Z.11n HT-20)
Ant, Cabls Emissian Ant. Cable Emission
Freq. Factor Less Reading  Level Limits Margin Remazk Freq. Factor Loss FReading Level Limits Margin Remark
(M=} (dBfm) (<B) (dBg¥)  (dBpV/m) (dBpT/m) (48] (MEz)  (dB/m) (4B) (dBuV) 4By ) (dBEV/m)  (dB)
28.10  €.39 13.12 47,55 $4.00 £.45 Average

28,10 €.3% 30,31 B4.84 74.00 5.2 Peak
] 5.57 Peak
2 X

28.10  6.34 13.18

74.00

8 28.11 -36 353.53
Bamazrks: - Remarks: 1. Emissis el= Antenna Pactor ¢ Cable Lasa + Reading.
2. The emission levels that are 20dd below the official 2. The emission levels that are 2048 below the official
limit are met reported. limit are not reported.
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Date of Test Nov. 07,2011 Temperature 26

EUT Electronic Dictionary Humidity 58

Test Mode Transmitting Mode,

Frequency: 2462MHz (CH11) o5t voltage  AC 120V, 60Hz

Horizontal

Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin
(MH= (dE/m) (dBE) (dEpv) (dBEpV/m) (dEpV/m) (dE)

Peak
* 2485.920 28.18 6.45 20.22 54.85 74.00 19.15

Average
*2483.520 28.18 6.45 5.36 39.99 54.00 14.01

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2450-2530MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

[} ALDIX TECHNOLOGY Corp. EMC Laboratery [} ALDIX TECHNOLOGY Corp. EMC Laboratery
AUD'X No.43.11, Tinfs Tsun, Lin-kou Hiiang, Taipn AUDIX Mo 5711, Ters Ts, Lins o Hnisong
Coanty, Tuwan ROC. Post Code2444) County, Tawam RO C Post Code 24443

Tek+ 88626002151 Fax-§96.2 26099500 Tel+886-2-2609213) Fax~836.2 2609950
i combw 7 combw
Data: 5 Fibe: CAUBRreCH S Deskiop SIBFCT Powar Tatke'C 1111037 eJRE TXIHT. 200t of B Data: & Fil CAlsers CHEDesKop S MFCT Power Tabied 1 M1T1037 6THE - TXHT. 2001 of B
Larved U L
wor 107

L O { \ FOC PART-15C {164V,
& Tk sl I 1 1 ! . £ { &:iul
o, i
o TS . L VY T =13
FEITS 530 Oam Fdnd Fdi3. Fana. T 75
Frogquoncy (M)
Bite ne. : + 5 Data n r €
is. / Ant. : i « & HORIZOMTAL Ant. pol. : HOMIZONTAL
Limit
Eav. [ Jarwei Wang Jarwei Wang
EOT : 1
Powar Rating : ACL20/€0M= Power Rating : AC120/60Hs
Test Mode 462 (202.11n HT-20) Tant Mode : TX3463 (6O02.11n WT-20)
Rnt. Cable Enission Ant. Cable Emission
Freg. Factor Loss Bssding  Level Limits Margin Remark Freq. Factor Loss Reading Tewel Limits Margin Memark
atz)  (dB/m) (dA)  (dBpV)  (dBpV/m) (dBuVim) (dB) (M2} (dBSm) (dB)  (dEpV] (dBpvim) (dEpvie)  (de)
S53.66 T4.00 =15.66 Peak x 1 2453.%20 20.17 E.42 45.57 84.18 54.00 30.1& Average B
53.99 74.00 20.01 Feak 2 2483.520 28,18 E.45  5.3% 39,99 $4.00  14.01 Avesage
54.06 74.00 15.14 Peak 3 24B3.600 26,18  6.45  5.30 35,54 54,00  14.06 Average
¥actor + Cable Loas + Reading. Remarks: 1. Pmissicn Levels Antenna Factor + Cable Loss + Reading.
£ are 20du below the official 2. The emission levels that are 204B below the cfficial

limit are mnot reported. limit are nob seported,
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FCC ID. U6OCAQ17 Page 60 of 132

Date of Test Nov. 07,2011 Temperature 26
EUT Electronic Dictionary Humidity 58
Test Mode Transmitting Mode,
Frequency: 2462MHz (CH11) Test Voltage  AC 120V, 60Hz
Vertical
Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin
(MH= (dE/m) (dBE) (dEpv) (dBEpV/m) (dEpV/m) (dE)
Peak
*2485.520 28.18 6.45 19.22 53.85 74.00 20.15
Average
*2483.520 28.18 6.45 3.46 38.09 54.00 15.91
Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

Low frequency section (spurious in the restricted band
2450-2530MHz).

“*> The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

o AUDIX TECHNOLOGY Corp. EMC Libaratery
74 U D |X No.$11L, Tindu Trum, Linkou Hsiang, Tepel
County, Tewmn R.OC.  Post Code 24843
Teb=E88-0- 20052153 Far+888-1- 28099305
Emad tleme E Heme com tw

AUDIX TECHNOLOGY Corp. EMC Libaratery
o.53-11, Tin-fa Towe, Lin-kou Hsiang, Taipei
County, Tuwm R.OC.  Post Code: 24443
Teb=B88-0- 20052153 Far+888-1- 28099305
Emad tlemc i Heme com tw

File: Clsers\CH S IDeokiop ALFCT Power Tabbe'CTM1111002 e3IRE-TOHT- 200001 of Ba

) g = s e Data: 8
MH.L’M‘[ m Fibe: CoUsers'CHSDeokiop #MLFCC Power Tatbse'CIM1I1I002Z e 3HE- TXOMT- 20001 of Ba A Leved (@BuVim)
17 e
1
e e e ey
/ 1 TL4 PARTASE 11G PH) | \
J T [y II \
. - { \ FCC PART-15C (1G.AV)
54 Manz.d e L . )
A =
[\’ iy o UNPRRL RN SO P, -2
a0 2406, 482 2480, 7514, 2530 "5 2488, 2482 458, FL 0
T B Froguency {MHL)
Dats o &7 aita no i ASC Chamber Data na. : @
Ant. pol. : VERTICAL ey Ant. pol. ¢ VERTICAL

Jnrwni sang Jarwei Wang

Ant. cable Ant. Cable Emission
Frog Factor Loas Raading  Tevel Limita Margin Remark
(MR} (dB/m} (d8) (dBpv) (dBpv/a) (dBpvie) (dB)

.70 RAverage ®
5.91 Average
B Average
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3.6.3.4. WLAN (802.11n-HT40)

Date of Test Nov. 07,2011 Temperature 26

EUT Electronic Dictionary Humidity 58

Test Mode Transmitting Mode,

Frequency: 2422MHz (CH3) Test Voltage ~ AC 120V, 60Hz

Horizontal
Ant. Cakhle Emission

Fredq. Factor Losz Reading Level Limitzs Margin
(MHz) (dBE/m) (dE) (dEpV) (dBEpV/m) (dBpV/m) (dEBE)

Peak
* 2388.680 28.10 6.34 32.78 67.22 74.00 6.78

Average
*2389.940 28.10 6.34 18.33 52.77 54.00 1.23

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2310-2450MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

5 AUDIX TECHZNOLOGY Corp. EMC Laboratory ® ALTX TECHNOLOGY Corp. EMC Labasatery
AUD'X ¥0.53-11, Tin s Toun, Lin kou Hesng, Taipes AUD'X Su.43-11, T fs Toun, L ko asang, Tampes
Coanty, Tuwan R.OC,  Post Code 1413 County, Tawan R.OC.  Fout CodeJidi

Te+B35-2:26092133 Far=136.2-2009950 Teb+B55-12600213) Fax=§36.2- 26005000
Imad remc Fttems com r i o rw
Data: 3 File: CollseryCHESDauktopSIRFCC Power TableiCAMI111032 e 3R TXIHT 400wt of Ba Data: & Fil: CillsreCH S Desktop S MFCC Power Tatie 1111003 o YRE TXHT 4040wt of fa
Toval {dBuvIm) Luvel fdBuvIm
107 w0t
frr————, ;
.'I | i [ e
| l-.uulu.m.nkl-m II |
2.0 / L0
I ot U |
.-/\’*f“'rw 3 ! |
ot FEE PS4 \llg:
5 I e | w0 —=% s
e | e
| = e
| g =
| a
02“0 ma 2366, T 422 2450 e mo 2% 2368, :?394. . FiZ 450
Frequancy (MHz) Frequency (MHz]
site no. oata ne. ¢ 3 Bite no. : Data no. + 4
Dis. / AnE. @ Ant. pol. : NORIZJONTAL Dis. / Ant. & Ant. pol. & HORIZONTAL
Limit Limit
Env. [ Ins. Jarwei Wang Env. / Ins. Jazwei Wang
EUT : co-91d EOT : CD-518
Power Rating : AC120/60Mz Powar Rating & 120/ Gon=
Teat Meds + TH2422 [802.11n HT-40) Test Mode T THZ422 (BO2.11n HT-40)
Anot. Cable Emission Rnt. Cable Enission
Frog. Factor Loss Meading  Tewel Limita Margin Nemack Freg. Factor Loss Bssding  Level Limita Hargin Ramark
(M) (d8/m) (dR) (dbpv) {dBpV/im)  (dRpV/im) (d8) anz) (da/m) (dB) (dBpV) (dBu¥/m) (dBu¥/im) (dB)
2388.680 268.10 €.34 32.78 §7.21 14.00 £.19 Feak 1 2389.940 28.10 6.34 15.33 53.77 54.00 1.23 neerage |
0. .34 32.1% 66,62 T4.00 T.38  Peak 2 2390.080 28.10 .34 18.30 52.74 54.00 1.26 Average !
6.16 62.36 96.83 74.00 22.03 Peak L] 3 2406.180 23.11 £.36 52.09 86.57 54.00 32.57 Average @
Antenna Factor + Cable Loss + Meading, Remarks: 1. Emission Level= Antenns Factor + Cable Lons
2. The emission lsvels that are 20dh below the official 2. The emission levels that are 20dl below the o
limit sre not reported. limit are oot reported.
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Date of Test Nov. 07,2011 Temperature 26
EUT Electronic Dictionary Humidity 58
Test Mode Transmitting Mode,

Frequency: 2422MHz (CH3)  LestVoltage  AC120V, 60Hz

Vertical

Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin
(MH= (dE/m) (dBE) (dEpv) (dBEpV/m) (dEpV/m) (dE)

Peak

*2388.960 28.10 6.34 31.10 65.54 74.00 8.46
Average

*2389.940 28.10 6.34 17.00 51.44 54.00 2.56

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2310-2450MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX TRCHNOLOGY Corp. EMC Laboratery

O AUDHX TECHNCLOGY Corp. EMC Laboratery il : oruter,
A U D |X W23 1L, T fia Towan, Lan-kou Fisiang, Tape A U D |x No %11, Tendu Tran, Lin-cou Hiang, Taipes
County, Tarean LOC. Post Code 24443 County, Tarwan R.O.C. Fost Code 24443
Tel+BRA226082133 Far+B34326009303 Teb=306-2- 200901353 Fer=884-2-2009930)

ol teme ftteme com tw

Emst nemc@neme com 1w
Data: 1 Fil: C3liBarsCHS\Deakiop SITCC Power TabsCIMI111032 e3IRE TXHTAG0UE of Ba Data: 2 P ClursICH S Deshlop SEARFCC Power TablrCTMIITIDIZ e3RE-TOHT-AT0uL of Ba
J01 Lol (@Ru\im) wr Lavel (auVim)
3
o T, T
[ | el
/ L ANt ".‘..\'“r sl | |I
/ \aan |
o |
- 3 / TCE PARTA5C (16 M)
* A ‘.df-n'""d o T agh
PP p—
—
366, 2354, 32 2450
Frequency (liz)
Data no. t 2
Ant. pol. : VERTICAL

Jnrwel Wang

Los=  Reading =1 Limits Margin Remark
(dBpv) (dBpV/m] (dBpv/m} (dB)

o S1.44 54.00  2.56 Average !
17.00 S1.44 s4.00 2.56 Rverage |
51.32 "s.79 54.00

1.7% Aversge 8

tenna Factor + Cable Loss
» that are 30dH below the offiei
rted.

2. The emisaion levels t
limit are not reperte
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26

Date of Test

Nov. 07, 2011

Temperature

EUT

Electronic Dictionary

Humidity

58

Test Mode

Transmitting Mode,

Frequency: 2452MHz (CH9) Test Voltage

AC 120V, 60Hz

Horizontal

Ant.

Cakle

Eml=sslion

Fredq.
(MH=)

Factor Loss

Reading

Level

(dB/m)

(dE)

(dEpWV)

(dBEpvV/m)

Limits
(dBEpV/m)

Margin
(dE}

Peak

*2487.900 2820 6.45 25.26 59.91 74.00 14.09

Average
*2483.500 28.18 6.45 11.72 46.35 54.00 7.65

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
. Low frequency section (spurious in the restricted band
2430-2530MHz).

“*> The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX 2

AUDIX TECHNOLOGY Cocp. EMEC Laborstory
Mo S3-11, Ten-fu Toun, Lin kou Haismg, Tepet
County, Tarmun RLO.C, Poyt Codelaptl
Tel-388. 226097133 Fen~£28.2.26009303
Famaal t1ovec i ttewne o tw

AUDIX TECHNOLOGY Corp. EMC Laboratory
Ne.23- 11, Tin fs Tsun, Lin-keu Huang. Taips
County, Tawan LOL.  Post Code244d3
Teb+BA-1.26002133 Far-158.2-24059500
EmstriemeBiteme com e

AUDIX

atas & Fillo: CAUISOPCHSDEAKIOpEMIFCT Power Tatdo'1MT111032 63HE. TXIHT- 000t of B8 Data & File: ColUsersiCHSDeskiop ST CC Power Table'C1M1111032  YRE-TXIHT-A0406! of B3
Level BV} Lovel {dRuvIm)
w0 107
[ e————— 1
{ | | Y f———
I | fot PANE- 1N (16-PK) [ |
/ \ o |
/ |
1™ 3 | |
« e | J-Tw' - I \ FCL PART15C (1541
- b = L a ]
| s =
|
|
oN)( 2450. a0, 2480, 2510, 2530 230 2450, 247 2400, 2510, 2530
Frequency (MHz) Frequency [MHz)
Chambar Data na. & 5 Data no. i 6
3115(3775) Ant. pol. : HORIZONTAL Ant. pol. : MORTZONTAL
RT-15C (1G-PR)
A 27T /614 Jarwei Wang Jarwei Wang
818 EOT
sating : AC130/60Hs Power Raring : A
1 TH2452 (202.11n HT-40) Tast Hode ¢
Ant. Cable Emizsion -
Preq. Factor Loss Reading Tavel Limics Margin Remark Limits Margin Remack
iz} {d8/m) (dB) (dBpV) (dBpV/m) (dBpV/m) (dB) ) (dBp¥im) (dB)
1 2434.400 26,13  6.39 55.39 53.91 74.00 5.91 Peak X 1 23,500 29.13° “6.38 b $4.00 =-31.48 average §
2 2483.500 £.45 21.18 58,03 74.00 15, Soak 2 2403.500 28.18 6.45 1 46.36 54.00 7.64 Avarage
3 2487.500 28.20 6.45 25.28 55,91 74.00 4.09 Peak 3 aas2.000 28.18 .48 €6.32 54.00 7.68  Avecage
Remarks: 1. Emission Level® Antenna Factor + Cable Less + Reading, Remarks: 1. ractor ¢ Cable Loss ¢ Reading.
3. the smissicn levels that are 20d8 below the official 2 t azw 20d8 below. the officisl

limit are not reported.
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Date of Test

Nov. 07, 2011

FCC ID. U6OCAQ17

Temperature

Page 64 of 132

26

EUT

Electronic Dictionary

Humidity

58

Test Mode

Transmitting Mode,

Test Voltage

AC 120V, 60Hz

Frequency: 2452MHz (CH9)

Vertical
Ant. Cahkle Eml=sslion
Factor Loss

(dBE/m) (dB)

Margin
(dE}

Limits
(dBEpV/m)

Level
(dBEpvV/m)

Reading
(dEpWV)

Fredq.
(MH=)

Peak

*2488.200 2820 6.45 24.64 59.29 74.00 14.71

Average
*2483.500 28.18 6.45 11.39

Remark

AUDIX

2430-2530MHz).

shall not exceed the limits shown in section 15.209.

AUDIX TECHNOLOGY Cocp. EME Laboratony
M. 5311, Ten-fu Toun, Lin-kou Haisng, Tepet
Conmey. Tarman BOC Powt Code 14445
Tel~885-2.26097133 Fex-E35.0. 060599303
Famaal t1ovec i ttewne o tw

AUDIX 2

Datac 7
Level jaBuvm}

File: CAlbeariCHS D aKIop S MIFOT Power TablenC TMTITI037 0 HE. TXHT. 00T of fa

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
. Low frequency section (spurious in the restricted band

“*> The field strength of emission appearing within Part 15.205(a)

AUDIX TECHNOLOGY Corp. EMC Libarateny
o.53-11, Tin-fa Toum, Lin-kou Hsiang, Tapei

wan LOC.

Tel+508- 326090153 Furspal

- Aneme zom

Post Code 24443
28059305

Data: 8

Fite: Cilisers'CH S Deskiop @EMFCC Power Tabie'C1M1111032 e YIRE-TXHT 400t of Ba

w07 p ]
| R s |
/ i FIC PARLISE [16.5K) ' e e o
] =g o ( \
| | |
Yooz, / \ ok austs iy
ol S T sald | . i A}
| s 3 AGE
i T ———
|
2430 2450. 470, 2480, 2510, 530 " MM 2450 2470, 2490, 510, Fr)
Frequency (MHZ) Frequency (MHz)
gite no. Data no. 7 Data no. + 8
pis. / Ame. @ Ant. pol. : VERTICAL Ant. pol. ¢ VERTICAL
Limie
Env. / Ins. Jarwei Wang Jarwei Wang
EuT
Bower Rating 3
Test Mode
Ant. Cable Emisnion ant, Cable
Freqg ractor Loss Reading Lavel Limits Margin Remark Freg Factor Loss Reading mite Marg Remark
(otz) tds/m) (d8} {dBuv) [dBu¥/=) (dBp¥/m) (dB} (MHz) (dB/m} (dB)  (dBpV) de)
1 3 .39 56.05 91.39 74.00 17.39 Peak ® 39.11  Average @
2 6.45 21.73 56.37 74.00  17.63 Feak 7.30 Average
3 .45 24.64 59.29 74.00 71 Peak B.00

tenna FPactor

limit are not reported.

+ Cable Losa + Resding.

2. The smission lavels that are 20dD below the sffici

s1= An sror ¢ Cabla Loss ¢ Rasding.
ion levels that sre 20dB below the official

ot reported.

Average
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4. 6dB BANDWIDTH MEASUREMENT

4.1.Test Equipment

The following test equipment was used during the 6dB bandwidth measurement

Item Type Manufacturer | Model No. Serial No. Last Cal. | Next Cal.

1. | Spectrum Monitor Agilent E4446A | US44300366 |Aug. 04, 11°| Aug. 03. 12’

4.2 .Block Diagram of Test Setup

—— : SIGNAL LINE
ACPOWER «— NOTEBOOK PC * EUT
SOURCE — : POWER LINE
USB CABLE™ mm : FETTITE CORE
Electronic Dictionary | SPECTRUM ANALYZER
(EUT)

4.3.Specification Limits (§15.247(a)(2))
The minimum 6dB bandwidth shall be at least 500kHz.

4.4.0Operating Condition of EUT

The test program “adb.exe” was used to enable the EUT to transmit data at different
channel frequency individually.

4.5.Test Procedure

The RF output of EUT was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with 100kHz RBW and
100kHz VBW. The 6dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 6dB.

The measurement guideline was according to KDB 558074.
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4.6.Test Results
PASSED. All the test results are listed in next pages.

Test Date: Nov. 07,2011  Temperature: 26 Humidity: 53 %

Test Mode Channel Frequency 6dB Bandwidth
CH1 2412MHz 10.00MHz
802.11b CHo6 2437MHz 10.00MHz
CH 11 2462MHz 10.08MHz
CH1 2412MHz 16.58MHz
802.11¢g CHo6 2437MHz 16.58MHz
CH 11 2462MHz 16.58MHz
CH1 2412MHz 17.83MHz
802.11n-HT20 CH6 2437MHz 17.83MHz
CH 11 2462MHz 17.83MHz
CH3 2422MHz 36.42MHz
802.11n-HT40 CHo6 2437MHz 36.58MHz
CHO9 2452MHz 36.58MHz
4.6.1. Test Mode: WLAN (802.11b)
4.6.1.1. Channel 1, Frequency: 2412MHz

# Agilent 11:07:17 MNow 7, 2611

Ref 28 dBm
#Peak

Log
18
dB/

Atten 30 dB

a Mkrl 16.88 MHz
8.82 db

gty

]
-3.8
dBm

LAy

M1 352
53 FC

0 | Center

o |2.412000000 GHz

Center 2.412 B8 GHz
#Res BH 188 kHz

#/BH 188 kHz

Span 58 MHz

Sweep 6.84 ms (6A1 pts)_
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4.6.1.2. Channel 6, Frequency: 2437MHz
24 Mow 7, 2811

a Mkrl 10.80 MHz

Ref 28 dBm Atten 38 dB -0.30 4B
#Peak

(e

IR N ST
Vi 1 v

n’"IU uﬂq
%, / )
Lgf;n\.r / \

Ml 52 o '-./ \ o I

o [y TN

£(fr “M* ' V -

1. heenter ' l\h N

swp | 2.437000000 GHz M
Center 2.437 80 GHz Span 58 MHz
#Res BH 108 kHz #\JBH 188 kHz Sweep G804 ms (GB1 pts)

4.6.1.3. Channel 11, Frequency: 2462MHz
#- Agilent & Mow 7, 2011

a Mkrl 10.88 MHz

Ref 28 dBm Atten 38 dB .32 dB
#Peak

1R |UHnAM1 lir'-"\nll.n.’l

. AR
- / \\
i IR T

£ P

£ \Marker a / | \\ .

swo 1 10.080000 MHz e
0.32 dB

Center 2.462 B8 GHz Span 56 MHz

#Res BH 108 kHz #\JBH 188 kHz Sweep G804 ms (GB1 pts)
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4.6.2. Test Mode: WLAN (802.11g)

4.6.2.1. Channel 1, Frequency: 2412MHz

3 MNow 7, 2011
Ref 28 dBm Ftten 38 dB 1..@? dB
#Peak
Log
18
dB/
) 1
0] / \
-4.8
dBrm o R
LaAw " M.M %M"f'\wmm.l
e gy
Ml s2
53 FC
£of
F%'n Marker a
swp 1 16.580000 MHz
1.87 dB
Center 2.412 86 GHz Span 58 MHz
#Res BH 106 kHz #BH 180 kHz Sweep 684 ms (601 pts)

4.6.2.2. Channel 6, Frequency: 2437MHz
s Agilent 12:55:17 How 7, 2011

a Mkrl 1658 MHz

Ref 28 dBm Atten 38 dB @..?1 dE
#Peak

RWW anw%

]

n
it

LaAw MWM W"’% Y

_"--______Ql-\
"

M1 52
53 FC

f%'n Marker a

s 116.580000 MHz

0.71 dB
Center 2.437 08 GHz Span 56 MHz
#Res BW 106 kHz #JBH 180 kHz Sweep 684 ms (GB1 pts)
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4.6.2.3. Channel 11, Frequency: 2462MHz

a Mkrl 16.58 MHz

Ref 28 dBm Atten 38 dB .51 4B
#Peak

:
oL, / \

B 1‘\

LgFy M nwf'.l” M’““‘f“.rvn

R Mwﬂ
$3 FC

E£ifr

1 | Marker a
swp [16.580000 MHz

0.51 dB
Center 2.462 80 GHz Span 58 MHz
#Res BH 108 kHz #\JBH 188 kHz Sweep G804 ms (GB1 pts)

4.6.3. Test Mode: WLAN (802.11n-HT20)

4.6.3.1. Channel 1, Frequency: 2412MHz

a Mkrl 17.83 MHz

Ref 20 dBm Atten 30 dB -8.25 dB
#Peak

RWWWW#“M%

ol
-7.2
dBm

Lafw

'\-_._‘_\__\_9._;
—

M1 52
53 FC

WMMW I" “W%M

E(fh
1. Marker a

swp [17.830000 MHz

- -0.25 dB
Center 2.412 B8 GHz Span 50 MHz
#Res BH 188 kHz #JBH 188 kHz Sweep 6.84 ms (61 prs)
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4.6.3.2. Channel 6, Frequency: 2437MHz

w Agilent 13:25:34 Maw 7, 2011

a Mkrl 17.83 MHz

Ref 28 dBm Atten 38 dB -0.28 4B
#Peak

i

WW“"HMW;

ol
-6.7
dBm

Lafw My

P B

-
.—t—‘_"'__'

M1 52
53 FC

ﬁf’n Marker a

swp [17.830000 MHz

- -0.28 dB
Center 2.437 80 GHz Span 58 MHz
#Res BH 108 kHz #\JBH 188 kHz Sweep G804 ms (GB1 pts)

4.6.3.3. Channel 11, Frequency: 2462MHz

3 Mow 7, 20811

Ref 20 dBm Ftten 36 dB —@:32 dB
#Peak

|
|
;

]

-7.9
dBm
LaAw n

Wu,r\wm',,
ML S2 WWW ey

53 FC”

p—
—

MM”LI\
™,

£0f)
1., | Center

swn | 2.462000000 GHz

Center 2.462 B0 GHz Span 56 MHz
#Res BH 108 kHz #/BH 188 kHz Sweep 6.04 ms (6B pts)
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4.6.4. Test Mode: WLAN (802.11n-HT40)

4.6.4.1. Channel 3, Frequency: 2422MHz
% Agilent 13:44:44 MNow 7, 2811

a Mkrl 36.42 MHz

Ref 28 dBm Atten 38 dB 1.45 dB
#Peak

£5WﬂwﬂﬂwwﬂhMFw~MN4NMN4N“M”MMﬁ rwﬂwﬂhvwﬁmw”#%ﬁwmwﬁMM«mwwwﬂ%
\

) \
e VT

cr | Marker a
swp | 36.420000 MHz

1.45 dB
Center 2.422 08 GHz Span 58 MHz
#Res BH 1980 kHz #YEH 108 kHz Sweep 6.84 ms (6B pts)

4.6.4.2. Channel 6, Frequency: 2437MHz
# Agilent 13:51:81 Mavw 7, 2611

a Mkrl 36.58 MHz

Ref 28 dBEm Atten 38 dB a.64 dB
#Peak

1
&
DI ‘] | \
-18.9
dBm / \
LgAy
el Poipa
Ml 52
33 FC
£t
D | Marker a
swo | 36.580000 MHz
B.64 dB
Center 2.437 08 GHz Span 58 MHz
#Res BH 1980 kHz #YEH 108 kHz Sweep 6.84 ms (6B pts)
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4.6.4.3. Channel 9, Frequency: 2452MHz

Ref 28 dBm

#Peak

D
-18.5
dBm

LaAw

M1 52
53 FC

£0f
FTun
Swp

a Mkrl 3658 MHz

Atten 30 4B

8.45 dB

RhﬂWﬁWMﬁﬂwWMMAWWﬁWWNWWMMﬂ rwﬁ»*WwwwvwwWwmewmmemmmT

Marker a
36.580000 MHz
0.46 dB

Center 2.452 B8 GHz
#Res BH 108 kHz

Span 58 MHz

#YEH 168 kHz Sweep 6.84 ms (6B pts)
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5. MAXIMUM PEAK OUTPUT POWER MEASUREMENT

5.1.Test Equipment

The following test equipment was used during the maximum peak output power

measurement
Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Power Meter Antrisu ML2487A | 6K00005406 | Feb.11,11° | Feb. 12,12’

2. |Power Sensor Antrisu MA2491A 030873 Feb. 11,11 | Feb. 12, 12’

5.2.Block Diagram of Test Setup

— : SIGNAL LINE
ACPOWER «— NOTEBOOK PC * EUT
SOURCE — :POWER LINE
USB CABLE™ B : FETTITE CORE
Electronic Dictionary .| POWER SENSOR
(EUT)
POWER METER

5.3.Specification Limits (§15.247(b)(3))

The Limits of maximum Peak Output Power for digital modulation in
2400-2483.5MHz is: 1Watt. (30dBm)

5.4.0perating Condition of EUT

Same as 6dB bandwidth measurement which was listed in 4.4 except the test set up
replaced by section 5.2.

5.5.Test Procedure

The RF output of EUT was connected to the power meter and sensor with 20MHz
bandwidth that was designed to detect peak value automatically.

The measurement guideline was according to KDB 558074.
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5.6.Test Results
PASSED. All the test results are listed in following page.

Test Date: Nov. 07, 2011

Temperature: 26

FCC ID. U6OCAQ17 Page 74 of 132

Humidity: 53 %

Test Mode Channel Frequency Peak Output Power Limit

CH1 2412MHz 17.63dBm 30dBm

802.11b CH6 2437MHz 17.03dBm 30dBm
CH 11 2462MHz 16.83dBm 30dBm

CH1 2412MHz 21.16dBm 30dBm

802.11g CH6 2437MHz 20.84dBm 30dBm
CH 11 2462MHz 20.97dBm 30dBm

CH1 2412MHz 20.34dBm 30dBm

802.11n-HT20 CH6 2437MHz 20.54dBm 30dBm
CH 11 2462MHz 20.26dBm 30dBm

CH3 2422MHz 20.85dBm 30dBm

802.11n-HT40 CH6 2437MHz 21.02dBm 30dBm
CHO9 2452MHz 21.03dBm 30dBm

AUDIX Technology Corporation
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6. EMISSION LIMITATIONS MEASUREMENT

6.1.Test Equipment

The following test equipment was used during the emission limitations test

Item

Type Manufacturer | Model No. Serial No. Last Cal. | Next Cal.

Spectrum Monitor Agilent E4446A | US44300366 |Aug. 04, 11°| Aug. 03. 12’

6.2.Block Diagram of Test Setup

The same as section.4.2

6.3.Specification Limits (§15.247(c))

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement. Attenuation below the general
limits specified in Section 15.209(a) is not required. In addition, radiated emissions
which fall in restricted bands, as defined in Section 15.205(a), must also comply with
the radiated emission limits specified in Section 15.209(a) (See Section 15.205(c)).(
This test result attaching to §3.6.3)

6.4.0Operating Condition of EUT

Same as 6dB bandwidth measurement which was listed in 4.4 except the test set up
replaced by section 6.2.

6.5.Test Procedure

The RF output of EUT was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with 100kHz RBW and
100kHz VBW.

The measurement guideline was according to KDB 558074.
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6.6.Test Results
PASSED. The testing data was attached in the next pages.

Test Date: Dec. 20,2011  Temperature: 14 Humidity: 55 %

802.11b

2412MHz: During 30MHz~25GHz bandwidth. In the 4.823GHz, the -47.806dBm
is max value that is lower than 20dB of primary channel.

2437MHz: During 30MHz~25GHz bandwidth. In the 4.874GHz, the —49.494dBm
is max value that is lower than 20dB of primary channel.

2462MHz: During 30MHz~25GHz bandwidth. In the 4.925GHz, the —50.492dBm
is max value that is lower than 20dB of primary channel.

802.11g

2412MHz: During 30MHz~25GHz bandwidth. In the 13.600GHz, the —57.890dBm
is max value that is lower than 20dB of primary channel.

2437MHz: During 30MHz~25GHz bandwidth. In the 3.767GHz, the —56.021dBm
is max value that is lower than 20dB of primary channel.

2462MHz: During 30MHz~25GHz bandwidth. In the 3.755GHz, the —57.042dBm
is max value that is lower than 20dB of primary channel.

802.11n-,HT20

2412MHz: During 30MHz~25GHz bandwidth. In the 7.295GHz, the —56.650dBm
is max value that is lower than 20dB of primary channel.

2437MHz: During 30MHz~25GHz bandwidth. In the 3.803GHz, the —58.105dBm
is max value that is lower than 20dB of primary channel.

2462MHz: During 30MHz~25GHz bandwidth. In the 3.785GHz, the —56.845dBm
is max value that is lower than 20dB of primary channel.

802.11n-HT40

2422MHz: During 30MHz~25GHz bandwidth. In the 3.779GHz, the —56.239dBm
is max value that is lower than 20dB of primary channel.

2437MHz: During 30MHz~25GHz bandwidth. In the 24.265GHz, the —54.171dBm
is max value that is lower than 20dB of primary channel.

2452MHz: During 30MHz~25GHz bandwidth. In the 3.755GHz, the —56.509dBm
is max value that is lower than 20dB of primary channel.

Note: The peak above the limit line is the carrier frequency.

AUDIX Technology Corporation Report No. EM-F1001055



FCC ID. U6OCAQ17 Page 77 of 132

802.11b, Frequency: 2412MHz

A0l e Pl D 200, X121

. R .I.Pn' Typs: Leg-Pwr L T
er 1 1.722230000000 GHz e o TgiFresfum M;“rr‘lﬂ-l ___“;' ]

B L ow Artan: 2% 48 T NHMN N

Mkr1 1.722 23 GHz

I'I.%gﬂkh Ref 17.00 dBm -53.030 dBm
b
am
130

LEY -
bali}
$5 kil

430 :
"l

=11} —1 e i N Sy e e e .J |

gl

Start 30,0 MHz Stop 2.0000 GHz

#Res BW 100 kHz SVEW 100 kHz Sweep 238 ms (1001 pts)
i BTAFUS
X i ek Tik JOROS S P Dt (XL GXIT 1
Aug T Par AL 2

er 1 4.823000000000 GHz i — m‘;q::: Log T rl,h'_’ L]

Fhainlaow — Aten: 28 4B T RN

Mkr1 4.823 GHz

l%#m Ref 17.00 dBm -47.808 dBm
7m
100
¥

| 18 50 iy
130

fi
;;: i e . | MWLM

g
Start 2.000 GHz Stop 5.000 GHz
#Res BW 100 kHz EVEW 100 kHz Sweep 362 ms (1001 pis)
it 5 STATLS

AUDIX Technology Corporation  Report No. EM-F1001055



top Freq 10.000000000 GHz

FCC

. Avg Type: Log-Pwr

ID. UGOCAOQ17

10uER - el D 200, X121
M 234a g
e

i = Trig: Frea Rum L |d: BRMGG B il

:Eﬁ: s -l:'m!ﬂ-iﬂ s oaTi MM

Mkr1 1.722 GHz

I'I.%gﬂkh Ref 17.00 dBm - dBm
T
300
30

1550 el
30
a1}

430 I

Start 5.000 GHz
#Res BW 100 kHz

it LiFie <Scroen_ (004 png> saved

FVEW 100 kHz

FTAFLN

Stop 10.000 GHz
Sweep 503 ms (1001 pts)

er 4 12_?1sniznn:innnn GHz
0; Faat

Avg Typec Log-Per

TN P Dt S0, 111
mAX 2340
FrPe

— Trig:Fres Run AyglHobe: 167900 e
Foalnlow — Atten: D a8 ATy, HHKN
MEr1 12,715 GHz
[ggeis _ Ref 17,00 dBm -59.101 dBm
7o
100
¥
18 50 iy
T30
o
430
£10 .I
i T e W S ar At b, J. PRI M wa =, . T
g
Start 10,000 GHz Btop 15.000 GHz
#Res BW 100 kHz TVBW 100 kHz Sweep 603 ms (1001 pts)
it 5 STATLS

AUDIX Technology

Corporation

Page 78 of 132

Report No. EM-F1001055



FCC ID. UBOCA017 Page 79 of 132

JOORES P Dt X0 G101

Freq 20.000000000 GH - g Type: Log-Pur Mt 33484
i ) 0 Fast i i

— Trig:Fres Run AyglHobe 134900 TRE R
Fhainlaow — Aten: 28 4B T RN
Mkr1 12.715 GHz
10 ditigvw  Refl 17.00 dBm — dBm
Lag i
7o
1m
1310
1850 et
i li]
o
4310
30 1
= ) J"I ! ki i
s b o A A i e g e e i s At
g

Start 15.000 GHz Stop 20.000 GHz
#Res BW 100 kHz EVEW 100 kHz Sweep 603 ms (1001 pis)
it 5 STATLS

JOORE S P Dt QY0 X101

op Freq 25.000000000 GHz ' Aug Typs: Lag-Pur macfiz345 6
0; Faat

— Trig:Fres Run AyglHobe: 10/900 e
Fhainlaow — Aten: 28 4B T RN
Mkr1 12.715 GHz
10 ditigvw  Refl 17.00 dBm —dBm
Log :
7o
1m
o
184 el
i li]
o
4310
210 1
bt e 1 it g bbbt trdod v s e nd S
Lot b et
g

Start 20,000 GHz Stop 25.000 GHz
#Res BW 100 kHz EVEW 100 kHz Sweep 603 ms (1001 pis)
it 5 STATLS

AUDIX Technology Corporation  Report No. EM-F1001055



FCC ID. UBOCA017 Page 80 of 132

802.11b, Frequency: 2437MHz

JOTRES P Dt SN0 SN0

op Freq 2.000000000 GHz ' Aug Typa: Lag-Pur maf739% 0
Gifamt (g0 TrgFresRun AyglHobd: 46900 FYPE e "
IF Gale L ww Amtan: 1 4B by NN
Mkr1 4.874 00 GHz
l%#m Ref 17.00 dBm —dBm
7m
100
¥
18 W ey
130
o
431 J
1
£10 4
&30
e MMMWMWM
rn
Start 30.0 MHz Stop 2.0000 GHz
®Res BW 100 kHz TVBW 100 kHz Sweep 238 ms (1001 pts)
k£ ETATLE
X i ek Tik JOETSC0RS PO Dt (XL X011
Aug T Log-Pwr mazefy 2
er 1 4. 874000000000 GHz i — MI;":::: of r..-f__,"a—" L]
Fhainlaow — Aten: 28 4B T RN
Mkr1 4.874 GHz
l%#m Ref 17.00 dBm -49.494 dBm
7m
100
¥
18 W ey
130
o
431 J ,1
£10 I
l .,Jhllp\d
L] e A m""‘”""“"-mm
o
Start 2.000 GHz Stop 5.000 GHz
#Res BW 100 kHz TVBW 100 kHz Sweep 362 ms (1001 pis)
k£ ETATLE

AUDIX Technology Corporation  Report No. EM-F1001055



op Freq 10.000000000 GHz 5
i Fast

FCC ID. UBOCA017 Page 81 of 132

0344 P Dt J3, 2111
mARN 2340
FrPE

Avg Typec Log-Per

—  Trig: Fres Run AyglHobd: 177900 !

Foalntow — Aten: a8 DT HEERER

Mkr1 4.874 GHz

[ggeis _ Ref 17,00 dBm — dBm
Tm
100
¥l

18 ¥ gty
T
no
a0

1

£30

P i YR Mdﬁquwmmmﬂﬂ
mn

Stant 5.000 GHz Stop 10,000 GHz

#Res BIW 100 kHz EVBW 100 kHz Sweep 603 ms (1001 pis)

it 5 STATLS

op Freq 15.000000000 GHz 5
i Fast

IFGalnl ww

-

Trig: Fraa Aun
Amen: 4 4B

0720 P D 511, X111
ARl 23456
FrPE

T RN

Mkr1 4.874 GHz

Avg Typec Log-Per
AvglHakt 111900

[ggeis _ Ref 17,00 dBm — dBm
7o
1m
¥
18 W ey
et}
no
4310
1
£10
31 A M i 8ttt e b il s sp b R B Nt
g
Start 10,000 GHz Stop 15.000 GHz
#Res BW 100 kHz BVBW 100 kHz Sweep 603 ms (1001 pis)
s 5 ETATLS

AUDIX Technology Corporation  Report No. EM-F1001055



FCC ID. UBOCA017 Page 82 of 132

X v Tik J0 100 P Dt XL SN
er 1 16.605000000000 GHz Aug Typac Log-Per maEfi T Nan e
POTw © Twrman  Awecos
MEkr1 16.605 GHz
l%#m Ref 17,00 dBm -57.882 dBm
7o
100
¥
18 ¥ gty
T30
o
430
£10 1
i T
o P b %L—,-;WMM oy it
g
Start 15.000 GHz Stop 20,000 GHz
#Res BW 100 kHz TVBW 100 kHz Sweep 603 ms (1001 pts)
s () Mo Peak Found STATLS
X v E‘Hz Tik o :‘::L"I-“Fﬂ
er 1 10.000000000000 Avg Typac Log-Per L Y ET)
PTw © Tarwmn  Adss
Mkr1 10.000 GHz
10 dBiey  Refl 17.00 dBm = dBm
Log
7o
100
¥
18 ¥ gty
T30
il
430
&30 1
TR Py sesm g SR R e maeidpn et i ]
£30
g
Start 20,000 GHz Btop 25.000 GHz
#Res BW 100 kHz TVBW 100 kHz Sweep 603 ms (1001 pts)
it 5 STATLS

AUDIX Techn

ology Corporation  Report No. EM-F1001055



FCC ID. UBOCA017 Page 83 of 132

802.11b, Frequency: 2462MHz

JOETE 44, P Dt 3X1 SX101

. ; o I.I;l T Log-Pwr mazefy 2
er 1 1.722230000000 GHz i i T PR M‘;‘l:l'i.:cﬂr'l..m r..-f__,"a—" L]
FGuintow = Aten: 2 48 L L UL
Mkr1 1.722 23 GHz
l%#m Ref 17.00 dBm -53.764 dBm
7m
100
¥
Wil
130
o
431 1
1
10 i
&30 - el
PR O R TS [P R TP e ey !
o
Start 30.0 MHz Stop 2.0000 GHz
®Res BW 100 kHz TVBW 100 kHz Sweep 238 ms (1001 pts)
k£ ETATLE
X i ek Tik J0ET%20 P Dt X0 GX101
Aug T Log-Pwr marfy 2
er 1 4925000000000 GHz | [ —— M‘;‘l::i:cﬂ'.l‘m r.n__ala 1458
Fhainlaow — Aten: 28 4B T RN
Mkr1 4.925 GHz
l%#m Ref 17.00 dBm -50.492 dBm
7m
100
¥
S Vi 2 el
130
o
el Y 1 —
3 ,1
0 |
&30 _nJ " - Fod, -, MM
I R Ll A kgt
o
Start 2.000 GHz Stop 5.000 GHz
#Res BW 100 kHz TVBW 100 kHz Sweep 362 ms (1001 pts)
- ETATLE

AUDIX Technology Corporation  Report No. EM-F1001055



FCC ID. UBOCA017 Page 84 of 132

0 1607 P Dt S0 SX11

y : e I.I;l T Log-Pwr mAZE) o
op Freq 10.000000000 GHz i [ — M‘;‘l:l':‘lﬂ.:l r.-ul.ql_HH
IF Gl ww T Amen: 1 4R L L UL
Mkri 1.722 GHz
[ggeis _ Ref 17,00 dBm — dBm
7o
100
i
1 50 el
T30
A ki)
430
1
10 fem
&30 ww&uﬁwﬁmﬁmwmm
g
Stant 5.000 GHz Stop 10,000 GHz
#Res BW 100 kHz FVBW 100 kHz Sweep 603 ms (1001 pis)
it 5 STATLS
X i ek e Tik i D P D YD X101
Aug T Par actfi g
op Freq SS.000000000GHE ] _ 4o ricerim bl B 10 mictl 33434
IF Gl ww T Amen: 1 4R L L UL
Mkri 1.722 GHz
[ggeis _ Ref 17,00 dBm — dBm
7o
100
i
1 50 el
T30
A ki)
430
1
10 fem
B e 1ol s TV VNN Pt DO PPN 1Y e et i s e
g
Start 10,000 GHz Btop 15.000 GHz
#Res BW 100 kHz FVBW 100 kHz Sweep 603 ms (1001 pis)
it 5 STATLS

AUDIX Technology Corporation  Report No. EM-F1001055



FCC ID. UBOCA017 Page 85 of 132

10e 16 Eaed Dt 200, X121

I S .I.Pn' Type: Log-Pwr il asa s
top Freq 20.000000000 GHz o [ —— M;“rr‘- *g "-“:‘I’ FAREL
B Gain Lo Artan: 2% 48 T NHMN N
Mkr1 1.722 GHz
I'I.%gﬂkh Ref 17.00 dBm - dBm
FiE
3on
130
"-L:_ﬁlh
e li]
$5bi]
430 I
1
S50
i npegpr mipr A s L e
i

Start 15.000 GHz Stop 20.000 GHz
#Res BW 100 KHz SVEW 100 kHz Sweep 603 ms (1001 pis)
s L Asgnmant Completod TATUY
X v e wT Tik JOCITOLD P Dt XL SN
Avg T Log-Pwr mAZE o
5p Fioq Z5000000000GHE ] rprrmn AN vl
Fhainlaow — Aten: 28 4B L L UL
Mkr1 1.722 GHz
[ggeis _ Ref 17,00 dBm — dBm
7m
100
i
Vil 5 e}
230
Al
430
1
£30
r fey [ I I PR T IR Fadicl
. I,‘ﬂr.h,.mmﬂw Atk Ay
&30 i
a0
Start 20,000 GHz Btop 25.000 GHz
#Res BW 100 kHz TYEBW 100 kHz Sweep 603 ms (1001 pts)
it 5 STATLS

AUDIX Technology Corporation  Report No. EM-F1001055



FCC ID. UBOCA017 Page 86 of 132

802.11q, Frequency: 2412MHz

JO°22 T P Dt X1 X101

op Freq 2.000000000 GHz ' Aug Typa: Lag-Pur mEf 73950
Gifamt (g0 TrgFresRun AyglHobd: 471900 FYPE e "
IF Gale L ww Amtan: 1 4B by NN
Mkr1 4.817 00 GHz
l%#m Ref 17,00 dBm — dBm
7o
100
¥
210 e
o
430
£10 1
e F F. bl ol | e Bobih B
VI T IRV Repr P NS R S N s s L
g
Start 0.0 MHz Stop 2.0000 GHz
#Res BW 100 kHz BVBW 100 kHz Sweep 238 ms (1001 pts)
- ETATLE
X v ek Tik JOFETS0 P Dt JY0 GXIT1
Aug T Log-Pwr mazefy 2
er 1 4 817000000000 GHz i — m‘;q::: og r..q__,"a_“H
Fhainlaow — Aten: 28 4B T RN
Mkr1 4.817 GHz
l%#m Ref 17,00 dBm -58.051 dBm
7o
100
¥ |
210 e
o

] ,
- J L_u.u : el *’”‘MMMU&«N

P |
r SRt

Start 2.000 GHz Stop 5.000 GHz
#Res BW 100 kHz TVBW 100 kHz Sweep 362 ms (1001 pis)
s () Mo Peak Found STATS

AUDIX Technology Corporation  Report No. EM-F1001055



op Freq 10.000000000 GHz

it i

FCC ID. U6OCAQ17

Avg Typac Log-Pwr

Page 87 of 132

02320 P et J13, 2101
mAX 2340
FrPE

—  Tirig: Fres Run AygiHobe: 181900 ¥

FGaislow = Atten: 24 4B T RN

Mkr1 4.817 GHz

l%#m Ref 17.00 dBm —dBm
7m
100
¥

130 e
no
431
30

PO i v LN N TR et BT RPY P gt ol g gy g
o

Start 5.000 GHz Stop 10,000 GHz

#Res BW 100 kHz TVBW 100 kHz Sweep 603 ms (1001 pts)

k£ ETATLE
iy F i 10ET 00 SNl Dt 23, 2131
Avg Type: Lag-Pwr il T34 A s
er 1 12.600000000000 GHz Wt G TgiFresRun nu;u"l': =g g :‘I' ]

B L ow Artan: 1% 4B parfr WM N

Mkr1 13.600 GHz

I'I.%gﬂkh Ref 17.00 dBm -57.890 dBm
b
am
134

el 1 ey

FVEW 100 kHz

FTAFLN

Stop 15.000 GHz
Sweep 503 ms (1001 pts)

AUDIX Technology

Corporation  Report No. EM-F1001055



Aug Typec Log-Per MAEh 2 d4% 8

FCC ID. UBOCA017 Page 88 of 132

JO P Dt X1 X101

or 1 5.000000000600 GHz
. —  Trg:F Awsn Ay abd: 171900 Friel
w@ﬁ: it En:’;d o T RN
Mkr1 5.000 GHz
[ggeis _ Ref 17,00 dBm = dBm
7m
100
i
230 1 e
A ki)
430
£0 7
s b At s s ki bbb A sl Pl s
g
Start 15.000 GHz Stop 20.000 GHz
#Res BW 100 kHz TVBW 100 kHz Sweep 603 ms (1001 pts)
it 5 STATLS

ploma B R e g i bl

. ; I.I;l T Log-Pear mazefy 2
op Freq 25.000000000 GHz r [— m‘;d::'la;:.m r.n__,"a_“H
FGaislow = Atten: 24 4B T RN
Mikr1 5.000 GHz
l%#m Rel 17.00 dBm — dBm
7m
100
¥
0 L
o
431
001
A MM gl g L e :%wmmmmhwwm.hw
&30
o
Start 20,000 GHz Stop 25.000 GHz
#Res BW 100 kHz TVBW 100 kHz Sweep 603 ms (1001 pts)
- ETATLE

AUDIX Technology Corporation  Report No. EM-F1001055



FCC ID. UBOCA017 Page 89 of 132

802.11q, Frequency: 2437MHz

0% 0, P Dt S0 X001

op Freq 2.000000000 GHz ' Aug Typa: Log-Par mE[ 73950
Gifest () Trig:Frae Run AyglHobd: 66100 L
FGuintow = Aben: 24 JB T F HOR
Mkr1 3.767 00 GHz
l%#m Ref 17.00 dBm —dBm
7o
100
¥
il Jﬂg
o
430
£10 1
£30 e
o e e T it Lt S
g
Start 0.0 MHz Stop 2.0000 GHz
#Res BW 100 kHz FVBW 100 kHz Sweep 238 ms (1001 pis)
k£ ETATLE
- kit i A0 b ek oy 200, 213
Avg Type: Lag-Pwr il T34 e
er 1 3. 767000000000 GHz e o M;‘.I'r‘l g o !‘I" FALA,
B Gain Lo Artan: 1% 4B parfr WM N
Mkr1 3.767 GHz
I'I.%gﬂkh Ref 17.00 dBm =56.021 dBm
FiE
3on . ] -
30 |
230 ! !:l.'ﬂ=
!
$5bi] I
| |
a0 [ 1
| q..»ﬁ-«.gm
e T Ty EARVAPLL I Y 8 ST T gk
i
Start 2.000 GHz Stop 5.000 GHz
#Res BW 100 kHz SVEW 100 kHz Sweep 362 ms (1001 pts)
i BTAFUS

AUDIX Technology Corporation  Report No. EM-F1001055



op Freq 10.000000000 GHz

=i I

FCC ID. U6OCAQ17

O P D ST X101
MAEND 23458

Aug Typac Log-Per

Trig: Fraa Aun AyglHobd: 208900 FiFERd

IFGalnl ww Apten: 1 9B T RN

Mikr1 3.767 GHz

{9ty Ref 17.00 dBm —dBm
7o
1m
1310

0 0 o

30

o — iy

g

Start 5.000 GHz Stop 10.000 GHz

#Res BW 100 kHz TVBW 100 kHz Sweep 603 ms (1001 pts)

- ETATLE

d A3 25 o o P 201, 21131

Fvg Type: Lag-Pwr il T asa e

top Freq 15000000000 GHz o [ —— M;“rr‘- #g i :‘I’ FAREL

EGainilow Amwn: 28 4B cani NHM N N

Mkr1 3.767 GHz

I'I.%gﬂkh Ref 17.00 dBm - dBm
T
300
30

et} 1,00 i
a1}
430

O L Ko e T RN SUF A T PN

Start 10,000 GHz
#Res BW 100 kHz

i

FVEW 100 kHz

Stop 15.000 GHz
Sweep 503 ms (1001 pts)

FTAFLN

Page 90 of 132

AUDIX Technology Corporation

Report No. EM-F1001055



op Freq 20.000000000 GHz
0i; Faat

FCC ID. UBOCA017 Page 91 of 132

TV P Dt ST X101
TRACE 234548

Aug Typec Log-Per

— Trig:Fres Run AyglHobd: 177900 e
Foalntow — Aten: a8 DT HERER
Mkr1 3.767 GHz
[ggeis _ Ref 17,00 dBm — dBm
7m0
10
L)
240 —ee
no
20
£10
ity I B i L
£30 igirital o b
rag
Start 15.000 GHz Stop 20,000 GHz
#Res BW 100 kHz SVEW 100 kHz Sweep 603 ms (1001 pts)
it 5 STATLS

JOE2caS P Dt Q0 X001

. ; I.I;l T Log-Pwr LT} Ty

op Freq &5, WGV sz ﬁjlu. wat )  TrigiFres Run M‘;‘l::ﬂ:;l hrr.aldl_:' vy

Fhainlaow — Aten: 28 4B T RN

Mkr1 3.767 GHz

19 gauy Rel 17.00 dBm —dBm
7o
1m
1310

T e

10

b LAl ot Ayt L it A, o A e L4

ol P oot sl L e
£30
g
Start 20,000 GHz Stop 25.000 GHz
#Res BW 100 kHz EVEW 100 kHz Sweep 603 ms (1001 pis)
it 5 STATLS

AUDIX Technology Corporation  Report No. EM-F1001055



FCC ID. UBOCA017 Page 92 of 132

802.11q, Frequency: 2462MHz

0NN P Dt X0 X101

0000 o T e S e
op Freq 2.000000000 GHz i [ — MI;":::LII Ih;,h‘_u-.-a\.
Fhainlaow — Aten: 28 4B T RN
Mikr1 3.755 00 GHz
l%#m Ref 17.00 dBm —dBm
7o
1m
i
0 : . kg
o
4310
10 1
£30
P MJMMWWWMMM
g
Start 0.0 MHz Stop 2.0000 GHz
®Res BW 100 kHz TVBW 100 kHz Sweep 238 ms (1001 pts)
- ETATLE
a ek pit i 10eT P al ENed Dot 200, X121
Fvg Type: Lag-Pwr Maif] asa s
B 1 S ORI S Ty Fam o) Trig: Frea Rum !u;hrrl:. 2?:!-%0 L flam:'
B L ow Amwn: 28 4B cani NHM N N
Mkr1 3.755 GHz
I'I.%gﬂkh Ref 17.00 dBm =57.042 dBm
b
300 e
.
30
$5 kil |

At
o 1]
Start 2.000 GHz Stop 5.000 GHz
#Res BW 100 kHz ZVEW 100 kHz Sweep 362 ms (1001 pts)
i FTAFm

AUDIX Technology Corporation  Report No. EM-F1001055



FCC ID. U6OCAQ17

OG- P Dt J13, 11
mARn 2340
FrPE

op Freq 10.000000000 GHz Aug Typac Log-Pwr
0; Faat

— Trig:Fres Run AyglHobe: 190900 !
Foalntow — Aten: a8 ATy HHKN
Mkr1 3.755 GHz
10 deiey  Refl 17.00 dBm — dBm
Log -
7o
100
i
0 : . kg
A ki)
430
ool
O] et PTR LS L, U O e T T L
g
Stant 5.000 GHz Stop 10,000 GHz
#Res BW 100 kHz TVBW 100 kHz Sweep 603 ms (1001 pts)
it 5 STATLS

0 3 P Dt S0, 101
mARl 2340
FrPE

Avg Type Log-Per

op Freq 15.000000000 GHz 5
i Fast

— Trig:Fres Run AyglHobd: 27900 !
Foalntow — Aten: a8 DT HEERER
Mkr1 3.755 GHz
[ggeis _ Ref 17,00 dBm — dBm
7o
100
i
0 : . kg
A ki)
430
101
e i P b, e b et it ol e e i
g
Start 10,000 GHz Btop 15.000 GHz
wRes BW 100 kHz TVBW 100 kHz Sweep 603 ms (1001 pts)
it 5 STATLS

Page 93 of 132

AUDIX Technology Corporation

Report No. EM-F1001055



top Freq 20.000000000 GHz

Trig: Frea Fum

v

EGainLow

. Avg Type: Log-Pwr
Avglittold: 15100

FCC ID. UBOCA017 Page 94 of 132

A0 200 Bl Dot 23, 2131
TR 23458

i d
T NN

Mkr1 3.755 GHz

I'I.%gﬂkh Ref 17.00 dBm - dBm
bl
3on
130
=0 —
$5bi]
430
s
B My s AR AT i o | TTTIE L P
i dil
Start 15,000 GHz Stop 20.000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 603 ms (1001 pts)
ok BTAFUS
i F 10r 2% 1 T P D 0, X131
Fvg Type: Lag-Pwr MEf] asa e
top Freq 25.000000000 GHz e N — M;“rr‘- #g i :‘I’ FAREL
B GainiLaow Artan: 14 2B DATIF WM
Mkr1 3.755 GHz
I'I.%gﬂkh Ref 17.00 dBm - dBm
FiE
3on
130
=0 —
$5 kil
430
sa0 1
ST I L it i s L m
B30 = = - =
i
Start 20,000 GHz Stop 25.000 GHz

#Res BW 100 kHz

i

FVEW 100 kHz

FTAFLN

Sweep 503 ms (1001 pts)

AUDIX Technology Corporation

Report No. EM-F1001055



802.11n-HT20, Fre

uency: 2412MHz

FCC

ID. UBOCAO017 Page 95 of 132

X v Tid J0-42T P Dt SN SN0
Avg T Far L 2

op Freq 2.000000000 GHz 1 [E— Fod B 100 'r.l_.'h_" %8

Fhainlaow — Aten: 28 4B L L L

Mikr1 7.295 00 GHz

[ggeis _ Ref 17,00 dBm — dBm
7o
1m
i

1 &1 dtd
30
A ki)
4310
10

1

R RSO ST FPIFIRI ST YRV S T e
g

Start 30.0 MHz Stop 2.0000 GHz

#Res BW 100 kHz EVBW 100 kHz Sweep 238 ms (1001 pts)

s 5 ETATLS

er 1 3.?41miznnnnnn GHz
0i; Faat

Avg Typec Log-Per

kS P Dt S0, 2111
mARn 2340
FrPE

—  Trig: Fres Run AyglHobd: 331900 TE ]
Fhainlaow — Aten: 28 4B BT NN
Mkr1 3.743 GHz
l%#m Rel 17.00 dBm =57.423 dBm
7o
100 -
i

[

#Res BW 100 kHz
s () Mo Peak Found

TVEBW 100 kHz

= il
£30 m‘)—l‘“‘“ﬂmﬁ-—:" . ; rwz“%mmmﬂﬁw
Start 2.000 GHz Stop 5.000 GHz

ETATLS

Sweep 362 ms (1001 pis)

AUDIX Technology Corporation

Report No. EM-F1001055



FCC ID. UBOCA017 Page 96 of 132

1004 ] 0 Sl Dot 23, 2131

0 .I.Pn' Typs: Lag-Pwr LT T
B 1 TR0 g Ty Fam o) Trig: Frea Fum nu;hrrt. IZ:‘IEQQ L flam:'
EGainilow Amen: 18 4B rarf MM

Mkr1 7.285 GHz

EEE“" Ite'llfr.m dBm -56.650 dBm
b
3on
130
0 e
"
530 1
E;uwwwwf‘tmmmd |
2
Start 5.000 Gl-lz Stop 10.000 GHz

FVEW 100 kHz

Sweep 503 ms (1001 pts)

FTAFLN

J058] 1 P Dt SX0 X101

y : I.I;l T Log-Pwr mAZE o
op Freq TE000000000GHE ) ppamn A s
Fhainlaow — Aten: 28 4B L L L
Mkr1 7.285 GHz
[ggeis _ Ref 17,00 dBm = dBm
7m
100
L)
1 &1 it
JA0
no
4310
ol
31 et IR i o e by b i i g ip g Lt S b
g
Start 10,000 GHz Btop 15.000 GHz
#Res BW 100 kHz TVBW 100 kHz Sweep 603 ms {1001 pts)
it 5 STATLS

AUDIX Technology Corporation  Report No. EM-F1001055



FCC ID. UBOCA017 Page 97 of 132

30547 47 P Dt Q0 X111

y : e I.I;l T Log-Pwr mAZE o
op Freq J0.000000000GH: ] _ 4 ricerim Fod B ol ...1_,"4_" %8
lFGHiLI.w 2 Apten: 1 9B L L L
Mkr1 7.285 GHz
[ggeis _ Ref 17,00 dBm = dBm
7o
100
i
1 &1 it
T30
o
430
Pl
me
fan ok s e Ve ot
g
Start 15,000 GHz Etop 20.000 GHz
#Res BW 100 kHz EVEW 100 kHZ Sweep 603 ms (1001 pis)
it 5 STATLS

J0-4207 P Dt QX0 X011

. ; o I.I;l T Log-Pear mazefy 2
op Freq 25.000000000 GHz r [— m‘;d::'lu.:.m r.n__,"a_“H
FGaislow = Atten: 24 4B T RN
Mkr1 7.285 GHz
l%#m Ref 17.00 dBm —dBm
7m
100
¥
1 &1 dtd
130
o
431
gin
PR N VR RUNRIPPAPIN TG seT AR e e P RO e My AR s e
&30 = =
o
Start 20,000 GHz Stop 25.000 GHz
#Res BW 100 kHz TVBW 100 kHz Sweep 603 ms (1001 pts)
- ETATLE

AUDIX Technology Corporation  Report No. EM-F1001055



FCC ID. UBOCA017 Page 98 of 132

802.11n-HT?20, Frequency: 2437MHz
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802.11n-HT?20, Frequency: 2462MHz
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802.11n-HT40, Frequency: 2422MHz
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802.11n-HT40, Frequency: 2437MHz

10055 55 Pad Dot 23, 2131

. R .I.Pn' Type: Log-Pwr L N EEET]
er 1 1.879830000000 GHz Wt o TrigiPresfim M;“'r" v .;‘.15;':,“"?'""

BGainilow | Amen:dd 4B
Mkr1 1.879 83 GHz

It%gﬂkh Ref 17.00 dBm -61.750 dBm
b
am
134
30 - P
$5 kil
430
&30 . . Qiebic
A A sy ttes o gy .
gl
Start 30.0 MHz Stop 2.0000 GHz
#Res BW 100 kHz SVEW 100 kHz Sweep 238 ms (1001 pis)
) FTAFLN
- K L) Tik ST P Dot ST X101
er 1 3.770000000000 GHz Aug Type: Log-Par maE7a4n0
Gifamt (g0 TrgFresRun AyglHobd: 661100 FIPE P wiveiarios
IF Gale L ww Amtan: 1 4B by NN
Mkr1 3.770 GHz
b ga.m Ref 17.00 dBm -56.782 dBm
7m
100
30 |r1
130 —— et
1] ! |‘|I
430 1\
0 J Illlq 1
Einmulr ikl 3 iy il ) ‘...o"gw..__-_ Ty —
o
Start 2.000 GHz Stop 5.000 GHz
#Res BW 100 kHz TVBW 100 kHz Sweep 362 ms (1001 pis)
k£ ETATLE

AUDIX Technology Corporation  Report No. EM-F1001055



top Freq 10.000000000 GHz

Tl T ()
EGainLow

Trig: Frea Rum
Arten: 28 4B

FCC ID. U6OCA017 Page 108 of 132

1055 - ) B o 200, 21131
Fvg Type: Lag-Pwr L T ETIT

Avgittold: 171100

L [
T NEMMN N

Mkr1 3.770 GHz

I'I.%gﬂkh Ref 17.00 dBm - dBm
FiE
3on
130
i bl P—
$5bi]
430

Start 5.000 GHz Stop 10.000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 503 ms (1001 pts)
ok BTAFUS

i F i 10058 1] el Do 200, 213

Fvg Type: Leg-Pwr Mt T34 A s

top Freq 15000000000 GHz o [ — M;“rr‘- &g i :‘I’ FAREL

B Gain Lo Artan: 1% 4B parfr WM N

Mkr1 3.770 GHz

I'I.%gﬂkh Ref 17.00 dBm - dBm
FiE
3on
130

i bl —_
$5bi]
430

E;utvwmm -

Start 10,000 GHz
#Res BW 100 kHz

i

FVEW 100 kHz

Stop 15.000 GHz
Sweep 503 ms (1001 pts)

FTAFLN

AUDIX Technology Corporation  Report No. EM-F1001055



FCC ID. U6OCAOQ17

plis Sma] e g i bl

. ; I.I;l T Log-Per maEfi o4 e
op Freq 20.000000000 GHz i T — ﬁu‘;d:::1u.r.1.m r..q_,'.q'_“H
FGaislow = Atten: 24 4B T RN
Mkr1 3.770 GHz
l%#m Ref 17.00 dBm —dBm
7o
100
¥
= e
o
430
gn
ggnLMEf T e arbie e .*--:WWWM-W
10
Start 15.000 GHz Stop 20,000 GHz
#Res BW 100 kHz TVBW 100 kHz Sweep 603 ms (1001 pts)
it 5 STATLS
X i Tik JO-S 4] P Dt XL SN
Aug T Log-Per mazefy 2
er 1 24 265000000000 GHz 1 [E— Fom T ucefi 3345
Fhaislow = Atten: 24 4B T RN
Mkr1 24.265 GHz
l%#m Ref 17.00 dBm -54.171 dBm
7o
100
¥
0 ———
o
430
1
£10 ,
PR AR § S WWWM%-\ PRPRRTRPRE R SURPUN PP JRAprarn
£30 |
10
Start 20,000 GHz Stop 25.000 GHz
#Res BW 100 kHz TVBW 100 kHz Sweep 603 ms (1001 pts)
it 5 STATLS

AUDIX Technology Corporation

Page 109 of 132

Report No. EM-F1001055



FCC

802.11n-HT40, Frequency: 2452MHz

ID. U6OCA017 Page 110 of 132

x F i 10eRG 5, it Dt 23, Y131
Avg Tyma: Log-Pwr Mt 35458
er 1 1.722230000000 GHz e o TPt .u;“rlli"'l g e :‘I" FALA,
B L ow Artan: 1% 4B parfr WM N
Mkr1 1.722 23 GHz
I'I.%gﬂkh Ref 17.00 dBm -58.797 dBm
b
am
31
e li] P
$5 kil
430
e 1
&30 - . . S P | T T T —_— I'-'"r_'" T—
T e T e e e e
gl |
Start 30.0 MHz Stop 2.0000 GHz
#Res BW 100 kHz SVEW 100 kHz Sweep 238 ms (1001 pis)
Ck FTAFLN
1 i 10CST 2 Sl Dt 23, 2131
Avg Typa: Log-Pwr L TR
er 1 3.755000000000 GHz Wt G TgiFresRun .u;“rr‘l =g s I‘I" ]
B L ow * Amen: 28 4B parfr WM N
Mkr1 3.755 GHz
I'I.%gﬂkh Ref 17.00 dBm -56.509 dBm
b
am
-
134
1 e i
i +
430 'rl \\—
ol | ;
I ] )
| R | 2
51| E— Jﬂr’f 'ifnl PN SRy R derky e — m_'lﬁ e Y s
gl
Start 2.000 GHz Stop 5.000 GHz
#Res BW 100 kHz SVEW 100 kHz Sweep 162 ms (1001 pis)
i) if) Mo Poak Found FTATN

AUDIX Technology Corporation

Report No. EM-F1001055



FCC ID. U6OCAOQ17 Page 111 of 132

X v EE T TiB UL Biago tle g rieiih]
Avg T Log-Pwr mAZED o
op Freq 10.000000000 GHz i [ — M‘;‘l:l':‘lﬂ.:l r.-ul.ql_HH
IF Gl ww T Amen: 1 4R T HMREN N
Mkr1 3.755 GHz
[ggeis _ Ref 17,00 dBm — dBm
7o
100
¥
T T T
no
430
an l
230 [ g et kg et A, gt i i
g
Start 5.000 GHz Stop 10.000 GHz
#Res BW 100 kHZ BVEW 100 kHz Sweep 603 ms (1001 pts)
it 5 STATLS
1 hnk T F i 10058 ) el Dy 20, 213
Avg Tyma: Loag-Pwr LT T
top qu I2000000000 iz Ty Fam o) Trig: Frea Rum nu;hrrtfaﬂ:‘;ﬁ ".ﬂ:llwh:'\m
B Gain Lo Apwn: 14 2B DT WHMN N N
Mkr1 3.755 GHz
i ga.un- Ref 17.00 dBm - dBm
FiE
3on
130
230 L
§ifil
430 I
s ]
] T ot paldoat pobitbams
i dil
Start 10,000 GHz Stop 15.000 GHz
#Res BW 100 kHz FVEW 100 kHz Sweep 603 ms (1001 pis)
ok BTAFUS

AUDIX Technology Corporation  Report No. EM-F1001055



top Freq 20.000000000 GHz

Tl T ()
EGainLow

FCC ID. U6OCAOQ17

Ay o ey 221, X111

Avg Type: Log-Pwr TEh 2 jea s
Trig: Frea Fun Avgitiold: 12100 L it
Arsar: 28 48 o

Mkr1 3.755 GHz

i ga.un- Ref 17.00 dBm - dBm
FiE

I00

13n

230 P
i

430 I

FVEW 100 kHz

Stop 20.000 GHz
Sweep 503 ms (1001 pts)

FTAFLN

er 1 10.000000000000 GHz

Tl fam )

EGainLow

10 dBidiv  Ref 17.00 dBm
Log -

Trig: Frea Fum

A0 1) B o 220, 24101
Avg Type: Log-Pwr TEh 2 jea s
Avgitold: ZU100 L -

i d
Antary 35 4B T NN

Mkr1 10,000 GHz
- dBm

b

b

FVEW 100 kHz

Stop 25.000 GHz
Sweep 503 ms (1001 pts)

FTAFLN

AUDIX Technology Corporation

Page 112 of 132

Report No. EM-F1001055



FCC ID. U6OCA017 Page 113 of 132

7. BAND EDGES MEASUREMENT

7.1.Test Equipment

The following test equipment was used during the band edges measurement

Item Type Manufacturer | Model No. Serial No. Last Cal. | Next Cal.

1. | Spectrum Monitor Agilent E4446A | US44300366 |Aug. 04, 11°| Aug. 03. 12’

7.2.Block Diagram of Test Setup

The same as section.4.2.

7.3.Specification Limits (§15.247(c))
The highest level should be at least 20 dB below that in the 100kHz bandwidth.

7.4.0perating Condition of EUT

Same as 6dB bandwidth measurement which was listed in 4.4 except the test set up
replaced by section 7.2.

7.5.Test Procedure

The RF output of EUT was connected to the spectrum analyzer. Set both RBW and
VBW of spectrum analyzer to 100kHz with suitable frequency span including 100kHz
bandwidth from band edge.

The measurement guideline was according to KDB 558074.

7.6.Test Results
PASSED. All the test results are listed in next page.

Test Date: Nov. 07,2011  Temperature: 26 Humidity: 53 %

7.6.1. Test Mode: WLAN (802.11b)

1. Below Band edge: The highest emission level is -49.82dBm on
2.39995GHz

2. Upper Band edge : The highest emission level is -59.28dBm on
2.48350GHz
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7.6.1.1. Below Band edge
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7.6.2. Test Mode: WLAN (802.11g)

1. Below Band edge: The highest emission level is -25.79dBm on
2.39995GHz

2. Upper Band edge : The highest emission level is -37.11dBm on
2.48350GHz

7.6.2.1. Below Band edge
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7.6.2.2. Upper Band edge
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7.6.3. Test Mode: WLAN (802.11n-HT20)

1. Below Band edge: The highest emission level is -31.07dBm on
2.39995GHz

2. Upper Band edge : The highest emission level is -37.77dBm on
2.48350GHz

7.6.3.1. Below Band edge
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7.6.3.2. Upper Band edge
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-37.77 dBm

Center 2.483 56 GHz Span 86 MHz
#Res BW 106 kHz #JBH 180 kHz Sweep 9.68 ms (6O pts)
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7.6.4. Test Mode: WLAN (802.11n-HT40)

1. Below Band edge: The highest emission level is -34.04dBm on
2.39990GHz

2. Upper Band edge : The highest emission level is -33.89dBm on
2.48350GHz

7.6.4.1. Below Band edge
# Agilent 13:46:51 Now 7, 2611

Mkrl 2.399 9 GHz
Ret 28 dBm Atten 38 dB -34.84 dBm

#Peak
Log
18
dB/

ol
-24.9
dBm

LaRw 1 J ‘\W
ML 52 ) MW e

§3 FC WM
f%; Marker
swp [2.399900000 GHz
-34.04 dBm

Center 2,408 B GHz Span 120 MHz
#Res BH 180 kHz #YEH 108 kHz Sweep 14.48 ms (661 pts)

7.6.4.2. Upper Band edge
# Agilent 13:56:49 Mow 7, 2011

Mkrl 2.483 5 GHz

Ret 28 dBm Atten 38 dB -33.89 dBm
#Peak

Log

18

dB/

Dl [ ! ]

-22.5

dBm [(’ |

e R

W,

" |Marker
o | 2.483500000 GHz st

-33.89 dBm

Center 2.483 5§ GHz Span 128 MH=z
#Res BH 108 kHz #/BH 188 kHz Sweep 14,48 ms (601 pts)
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8. POWER SPECTRAL DENSITY MEASUREMENT

8.1.Test Equipment

The following test equipment was used during the power spectral density
measurement

Item

Type Manufacturer | Model No. |  Serial No. Last Cal. | Next Cal.

Spectrum Monitor Agilent E4446A | US44300366 |Aug. 04, 11°| Aug. 03. 12’

8.2.Block Diagram of Test Setup

The same as section.4.2.

8.3.Specification Limits (§15.247(d))

The peak power spectral density conducted from the intentional radiator to the antenna
shall not be greater than 8dBm in any 3kHz band.

8.4.0Operating Condition of EUT

Same as 6dB bandwidth measurement which was listed in 4.4 except the test set up
replaced by section 8.2.

8.5.Test Procedure

The RF output of EUT was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measured with the spectrum analyzer using 3kHz
RBW and 30kHz VBW, span 300kHz set sweep time = span/3kHz.

The measurement guideline was according to KDB 558074.
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8.6.Test Results
PASSED. All the test results are attached in next pages.

Test Date: Nov. 07, 2011

Temperature: 26

FCC ID. U6OCA017 Page 119 of 132

Humidity: 53 %

Test Mode Channel Frequency Power Spectral Limit
Density

CH1 2412MHz -15.02dBm 8dBm

802.11b CH6 2437MHz -14.27dBm 8dBm

CH 11 2462MHz -14.55dBm 8dBm

CH1 2412MHz -16.26dBm 8dBm

802.11¢g CH6 2437MHz -15.57dBm 8dBm

CH 11 2462MHz -16.36dBm 8dBm

CH1 2412MHz -16.55dBm 8dBm

802.11n-HT20 CH6 2437MHz -16.77dBm 8dBm

CH 11 2462MHz -16.74dBm 8dBm

CH3 2422MHz -19.68dBm 8dBm

802.11n-HT40 CH6 2437MHz -17.87dBm 8dBm

CHO 2452MHz -16.67dBm 8dBm
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8.6.1. Test Mode: WLAN (802.11b)

8.6.1.1. Channel 1, Frequency: 2412MHz
# Agilent 11:12:553 Nov 7, 2011

Mkrl 2.411 464 3 GHz

Ref 20 dBm Atten 30 dB -15.82 dBm
#Peak

A AL |.ﬁﬂ.mﬁﬂ.|iﬂnﬂn Al d Mun Ak o Ao e o b
[T v

i~cgx |Marker
swn [2.411464300 GHz

-15.82 dBm
Center 2411 580 @ GHz Span 308 kHz
#Res BH 3 kHz #/BH 38 kHz #Sween 100 5 (GB1 pts)

8.6.1.2. Channel 6, Frequency: 2437MHz
- Agilent 12:25:08 Mow 7, 2611

Mkrl 2.436 448 2 GHz
Ref 20 dBm Ftten 30 dB -14.27 dBm
#Peak
Log
18
dB/

AN A A AR IR A R A A M
LaAw UWV V

WL 52
33 FS

Fufan o aon o b o

_.=
==
gy e —
==
L ——
I
-
=

| T
————

f;;%k Marker

swn | 2.436440200 GHz

-14.27 dBm
Center 2.436 508 B GHz Span 398 kHz
#Res BH 3 kHz #YEH 30 kHz #Sweep 100 5 (681 pts)_
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8.6.1.3. Channel 11, Frequency: 2462MHz
=% Agilent 1213

Mkrl 2.461 368 9 GHz

Ref 20 dBm Ftten 36 dB -14.55 dBm
#Peak

ﬂf‘u?’z\. yﬂﬂﬂ[ﬁ‘ﬂﬂﬂlk\iﬂﬂlhﬂmnﬂﬂwn. Al A A PR A e s b

LAy

W1 52
53 FS

£t
fcgx |Marker

swn | 2.461368900 GHz

-14.55 dBm
Center 2.461 508 & GHz Span 308 kHz
#Res BH 3 kHz #BH 38 kHz #Sweep 100 s (681 pts)

8.6.2. Test Mode: WLAN (802.11g)

8.6.2.1. Channel 1, Frequency: 2412MHz
2 Agilent 12:48:14 MNow 7, 2811

Mkrl 2.410 666 5 GHz

Ref 28 dBm Atten 38 dB -16.26 dBm
#Peak
Log
18
dB/
1
f\lf§ AT i, A e W A

W w L Ly LTl Cami VAT \\J i L\]lj V \VU
LaAw
Wl 52
53 FC
£
f>':5)@k Marker
swo | 2.410666500 GHz

-16.26 dBm

Center 24187750 @ GHz Span 388 kHz
#Res BH 3 kHz #\BH 28 kHz #Sweep 100 5 (6O pts)
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8.6.2.2. Channel 6, Frequency: 2437MHz
=5 Agilent 12:57:52 Mow 7, 2611

Mkrl 2.434 487 9 GHz

Ref 2@ dBm Atten 28 dB -15.57 dBm
#Peak

VI g
LaAy

W1 52
53 FC

f;:é)@k Marker

swo | 2.434487900 GHz

-15.57 dBm
Center 7434 500 & GHz Span 3008 kHz
#Res BH 3 kHz #YBH 38 kHz #Sweepn 100 5 (BO1 pts)

8.6.2.3. Channel 11, Frequency: 2462MHz
% Agilent 13:64:27 Mow 7, 2611

Mkrl 2.459 154 4 GHz

Ref 28 dBm Atten 38 dB -16.36 dBm
#Peak

i
Pl J}.‘lllr\.\ Aﬂﬂl\ I"'LHN FT i P N
VN L A e Y Y S YU ATY A E Y i

LaAw

W1 s2
53 FC

f;%k Marker

swn | 2.459154400 GHz

-16.36 dBm
Center 459 250 6 GHz Span 306 kHz
#Res BH 3 kHz #YBH 38 kHz #Sweep 100 5 (601 pts)
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8.6.3. Test Mode: WLAN (802.11n-HT20)
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: 2412MHz

Mkrl 2.489 171 5 GHz

Ref 28 dBm Atten 38 dB -16.55 dBEm
#Peak
Log
18
dB/
i
P ) P e ey

Mwﬁ’v\anfhw,kwﬁﬂﬂﬂw$f%wJva\rff - AT d kf
LaAw
Wl 52
53 FC
£ifn
f>(5%k Marker
swp | 2.409171500 GHz

-16.55 dBm
Center 24809 B83 3 GHz Span 308 kHz
#Res BH 3 kHz #YEH 30 kHz #Sweep 100 5 (681 pts)_

8.6.3.2. Channel 6, Frequenc

4 Agilent 13

: 2437MHz

Ref 28 dBm

#Peak

LgAwy

W1 52
53 FC

E(fh

0@k
Swp

Center

Atten 38 4B

Mkrl 2.435 748 & GHz
-16.77 dBm

M

quf$ LAY,

M AY;

Marker

2.435748808 GHz
-16.77 dBm

2435 666 7 GHz

#Res BH 3 kHz

#BH 30 kHz

Span 386 kHz
#5weep 100 5 (GAL prs)
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8.6.3.3. Channel 11, Frequency: 2462MHz

4 Agilent ! 154 HNow 7, 2011

Mkrl 2.453 147 9 GHz

Ref 28 dBm Atten 38 dB -16.74 dBm
#Peak

A S AZAV/AVA T

LaRy

W1 52
53 FC

f;%k Marker

swp [2.459147900 GHz

-16.74 dBm
Center 2.459°250 § GHz Span 308 kHz
#Res BH 3 kHz #VBH 38 kHz #Sweep 100 5 (6A1 pts)

8.6.4. Test Mode: WLAN (802.11N-HT40)

8.6.4.1. Channel 3, Frequency: 2422MHz
%% Agilent 13:49:18 Mov 7, 2011

Mkrl 2.415 781 6 GHz

Ref 26 dBEm Atten 38 dB -19.68 dBm
#Feak

Ko

r\r/\/\/\f\/\/\f\wh = wwwﬁf\/\w

LgAw

W1 S2
53 FC

f;é%k Marker

swp [2.415701600 GHz

-19.68 dBm
Center 2415 68A @ GHz Span 308 kHz
#Res BH 3 kHz #\YBH 38 kHz #Sweep 100 5 (61 pts)
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8.6.4.2. Channel 6, Frequency: 2437MHz
=% Agilent 13:

Mkrl 2.443 264 & GHz

Ref 2@ dBm Atten 28 dB -17.87 dBm
#Peak

2
LgAv fh/\/ WMN WWW\HWM“\W/V\JM\J

53 FC

f;:é)@k Marker

swo | 2.443264600 GHz

-17.87 dBm
Center 2443 250 & GHz Span 3008 kHz
#Res BH 3 kHz #YBH 38 kHz #Sweepn 100 5 (BO1 pts)

8.6.4.3. Channel 9, Frequency: 2452MHz
# Agilent 13:59:19 Now 7, 2811

Mkrl 2.446 948 5 GHz

Ref 20 dBm Atten 30 dB -16.67 dBm
#Peak

R R e N

LaAv

W1 52
53 FC

f;?@k Marker

swn | 2.446940500 GHz

-16.67 dBm
Center 2446 880 @ GHz Span 308 kHz
#Res BH 3 kHz #/BH 38 kHz #Sween 100 5 (GB1 pts)
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9. DEVIATION TO TEST SPECIFICATIONS

NONE
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